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MEASUREMENT REPORT

1. GENERAL INFORMATION

Applicant Name:
Address:

FCC ID:
Application Type:

FCC Classification:
FCC Rule Part(s):
EUT Type:
Model(s):

Tx Frequency:

Rx Frequency:

Max. RF Output Power:

Emission
Designator(s):

Date(s) of Tests:

Antenna Specification

Franklin Wireless Corp

6205 Lusk Blvd, San Diego CA 92121

RB2-U770
Certification

PCS Licensed Transmitter (PCB)
827, 82

CDMA/LTE/WiMax USB Dongle

u770

2 498.5 MHz ~ 2 687.5 MHz (5 MHz Bandwidth)
2501.0 MHz ~ 2 685.0 MHz (10 MHz Bandwidth)

2 498.5 MHz ~ 2 687.5 MHz (5 MHz Bandwidth)
2 501.0 MHz ~ 2 685.0 MHz (10 MHz Bandwidth)

TX1:  1.216 W 5 MHz 16QAM(30.85 dBm)/ 1.127 W 5 MHz QPSK(30.52 dBm)/
1.191 W 10 MHz 16QAM(30.76 dBm)/ 1.191 W 10 MHz QPSK(30.76 dBm)

TX2: 0.075 W 5 MHz 16QAM(18.77 dBm)/ 0.076 W 5 MHz QPSK(18.82 dBm)/
0.063 W 10 MHz 16QAM(18.02 dBm)/ 0.062 W 10 MHz QPSK(17.95 dBm)

5 MHz BW : 4M45G7D (QPSK) / 4M46W7D(16QAM)
10 MHz BW : 9M09G7D (QPSK) / 9M10W7D(16QAM)

August 08, 2012 ~ August 22, 2012

Manufacturer: KWANG HYUN AIRTECH CO.,LTD
Antenna type: Monopole Antenna
Peak Gain: 1.68 dBi

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue:
August 29, 2012

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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2. INTRODUCTION

2.1. EUT DESCRIPTION

The U770 CDMA/LTE/WiMax USB Dongle consists of WiMax.

2.2. MEASURING INSTRUMENT CALIBRATION
The measuring equipment, which was utilized in performing the tests documented herein, has

been calibrated in accordance with the manufacturer's recommendations for utilizing calibration

equipment, which is traceable to recognized national standards.

2.3. TEST FACILITY

The SAC(Semi-Anechoic Chamber) and conducted measurement facility used to collect the
radiated data are located at the 105-1, Jangam-ri, Majang-Myeon, Icheon-si, Kyunggi-Do, 467-811,
Korea. The site is constructed in conformance with the requirements of ANSI C63.4 and CISPR
Publication 22. Detailed description of test facility was submitted to the Commission and accepted

dated March 02, 2011 (Registration Number: 90661)

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue:
August 29, 2012

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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3. DESCRIPTION OF TESTS

3.1 EQUIVALENT ISOTROPIC RADIATED POWER

Test Set-up
e 3 METERS——————— ™
SEARCH AMTEMMA o —
VARIABLE
SEARCH
EUT. HEIGHT (1 TO 4 m)
0.8 METER
I\ NON-CONDUCTING
M=—— TURM-TABLE
/
—:‘-n_,'.
TO TEST RECENVER/SPECTRUM
AMALYZER

Test Procedure

Radiated emission measurements were performed at an Fully-anechoic chamber.

The equipment under test is placed on a non-conductive table 3-meters from the receive antenna. A
turntable was rotated 360° and the receiving antenna scanned from 1-4m in order to capture the maximum
emission. A half wave dipole was substituted in place of the EUT. This dipole antenna was driven by a signal
generator and the previously recorded signal was duplicated.

The maximum EIRP was calculated by adding the forward power to the calibrated source plus its appropriate
gain value. These steps were carried out with the receiving antenna in both vertical and horizontal
polarization. For readings above 1GHz, the above procedure is repeated using horn antennas and the

difference between the gain of the horn and an isotropic antenna are taken into consideration

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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3.2 OCCUPIED BANDWIDTH.

Test set-up

WiIMAX Signal Generator Spectrum Analyzer
Q
EUT SPLITTER

(Configuration of conducted Emission measurement)

The width of a frequency band such that, below the lower and above the upper frequency limits, the mean

powers emitted are each equal to a specified percentage 0.5 % of the total mean power of a given emission.

Test Procedure

The EUT makes a call to the communication simulator. The power was measured with R&S Spectrum
Analyzer. All measurements were done at 3 channels(low, middle and high operational range.)

The conducted occupied bandwidth used the power splitter via EUT RF power connector between simulation
base station and spectrum analyzer.

The communication simulator station system controlled a EUT to export maximum output power under
transmission mode and specific channel frequency. Use OBW measurement function of Spectrum analyzer

to measure 99 % occupied bandwidth

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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3.3 SPURIOUS AND HARMONIC EMISSIONS AT ANTENNA TERMINAL.

Test Procedure

The level of the carrier and the various conducted spurious and harmonic frequencies is measured by means

of a calibrated spectrum analyzer.

The EUT was setup to maximum output power at its lowest channel. The Resolution BW of the analyzer is
set to 1 % of the emission bandwidth to show compliance with the -13 dBm limit, in the 1 MHz bands
immediately outside and adjacent to the edge of the frequency block. The 1 MHz RBW was used to scan
from 30 MHz to 26.5 GHz.. A display line was placed at -25 dBm to show compliance. The high, lowest and a

middle channel were tested for out of band measurements.

- Band Edge Requirement : When measuring conducted band edge, the ACP feature of the signal analyzer
was used. For each segment of the band edge, the allowed integration bandwidth was configured to

calculate the channel power that is highest within that band edge segemnt.
- Occupied Bandwidth Emission Limits

- On any frequency outside but within 5.5 MHz from the band edge of a licensee’s frequency block, the
power of any emission shall be attenuated below the transmitter power (P) by at least 43 + 10long(P) dB. At
frequencies greater than 5.5 MHz from any in-band channel edge, the transmitter power (P) shall be
attenuated by at least 55 + 10log(P) dB.

- Compliance with these provisions is based on the use of measurement instrumentation employing a
resolution bandwidth of 1 MHz or greater. However, in the 1 MHz bands immediately outside and adjacent to
the frequency block a resolution bandwidth of at least one percent of the emission bandwidth of the
fundamental emission of the transmitter may be employed. The emission bandwidth is defined as the width
of the signal between two points, one below the carrier ecnter frequency and one above the carrier center
frequency, outside of which all emission are attenuated at least 26 dB below the transmitter power.

- When measuring the emission limits, the nominal carrier frequency shall be adjusted as close to the
licensee’s frequency block edges, both upper and lower, as the design permits.

- The measurement of emission power con be expressed in peak or average values, provided they are

expressed in the same parameters as the transmitter power.

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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3.4 RADIATED SPURIOUS AND HARMONIC EMISSIONS

Test Set-up
e 3 METERS———
SEARCH AMTEMMA o —
VARIABLE
SEARCH
EUT. HEIGHT (1 TO 4 m)
0.8 METER
I\ NON-CONDUCTING
M=—— TURM-TABLE
/
—:‘3'.
TO TEST RECENVER/SPECTRUM
AMALYZER

The measurement facilities used for this test have been documented in previous filings with the commission
pursuant to section § 2.948. The Fully-anechoic chamber meets requirements in ANSI C63.4 —2003. A mast
capable of lifting the receiving antenna from a height of one to four meters is used together with a rotatable
platform mounted at three from the antenna mast.

1) The unit mounted on a turntable 1.5 m x 1.0 m x 0.80 m is 0.8 meter above test site ground
level.

2) During the emission test, the turntable is rotated and the EUT is manipulated to find the
configuration resulting in maximum emission under normal condition of installation and
operation.

3) The antenna height and polarization are also varied from 1 to 4 meters until the maximum
signal is found.

4) The spectrum shall be scanned up to the 10™ harmonic of the fundamental frequency.

Test Procedure

The equipment under test is placed on a non-conductive table 3-meters from the receive antenna. A
turntable was rotated 360° and the receiving antenna scanned from 1-4m in order to capture the maximum
emission. A half wave dipole was substituted in place of the EUT. This dipole antenna was driven by a signal
generator and the previously recorded signal was duplicated.

The maximum EIRP was calculated by adding the forward power to the calibrated source plus its appropriate
gain value. These steps were carried out with the receiving antenna in both vertical and horizontal
polarization. For readings above 1GHz, the above procedure is repeated using horn antennas and the
difference between the gain of the horn and an isotropic antenna are taken into consideration.

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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3.5 FREQUENCY STABILITY / VARIATION OF AMBIENT TEMPERATURE

Test Set-up

Temperature

Chamber

Wimax Signal Generator
EUT

Power Supply

* Nominal Operating Voltage

Test Procedure

The frequency stability of the transmitter is measured by:
a.) Temperature: The temperature is varied from - 30 °C to + 50 °C using an environmental chamber.

b.) Primary Supply Voltage: The primary supply voltage is varied from battery end point to 115 % of the voltage
normally at the input to the device or at the power supply terminals if cables are not normally supplied.

Specification — the frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block. The frequency stability of the transmitter shall be maintained within £ 0.000 25 %(+ 2.5 ppm)
of the center frequency.

Time Period and Procedure:

The carrier frequency of the transmitter is measured at room temperature (20°C to provide a reference).
1. The equipment is turned on in a “standby” condition for one minute before applying power to the transmitter.
Measurement of the carrier frequency of the transmitter is made within one minute after applying power to the transmitter.

2. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C. A period of at least one half-
hour is provided to allow stabilization of the equipment at each temperature level.
NOTE: The EUT is tested down to the battery endpoint.

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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4. LIST OF TEST EQUIPMENT

Serial Calibration | Calibration

Manufacture Model/ Equipment

Number Interval Due

R&S N9020A MY51110020 Annual 07/30/2013
Agilent E9327A/ Power Sensor MY4442009 Annual 05/02/2013
MITEQ AMF-6D-001180-35-20P/AMP 1081666 Annual 09/24/2012
Wainwright WHK1.2/15G-10EF/H.P.F 2 Annual 05/02/2013
Wainwright WHKS3.3/18G-10EF/H.P.F 1 Annual 05/02/2013
Hewlett Packard 11667B / Power Splitter 10126 Annual 11/04/2012
Digital EP-3010/ Power Supply 3110117 Annual 11/07/2012
Schwarzbeck UHAP/ Dipole Antenna 557 Biennial 03/11/2013
Schwarzbeck UHAP/ Dipole Antenna 558 Biennial 03/11/2013
Korea Engineering KR-1005L / Chamber KRAB05063-3CH Annual 11/07/2012
Schwarzbeck BBHA 9120D/ Horn Antenna 296 Biennial 02/20/2014
Agilent E4440A/Spectrum Analyzer US45303008 Annual 05/02/2013
WEINSCHEL ATTENUATOR BR0592 Annual 11/07/2012
REOHDE&SCHWARZ FSV40/Spectrum Analyzer 1307.9002K40-100931-NK Annual 06/11/2013
Agilent N5182A / Signal Generator MY50141649 Annual 06/11/2013

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue: EUT Type:
August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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5. SUMMARY OF TEST RESULTS

FCC Part Test
Test Description Test Limit Test Result
Section(s) Condition
2.1049, 27.53(1)(6) Occupied Bandwidth N/A PASS
2.1051, < 43 + 10logio (P[Watts]) within
Band Edge PASS
27.53(1)(4)(6) 5.5MHz from the band edge
2.1046 Conducted Output Power N/A
CONDUCTED
< 55 + 10logso (P[Watts]) for all
2.1051, PASS
Conducted Spurious Emissions emissions greater than 5.5MHz
27.53(1)(4)(6)
from the band edge
Fundamental emissions must stay
2.1055, 27.54 Frequency stability PASS
within the allotted band
27.50(h)(2) Equivalent Isotropic Radiated Power < 2 Watts max. EIRP PASS
RADIATED
< 55 + 10logzo (P[Watts]) for all
2.1053, 27.53(1)(4) Undesirable Emissions PASS

out-of-band emissions

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue:
August 29, 2012

EUT Type:

CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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6. SAMPLE CALCULATION
A. ERP Sample Calculation

Ch./Freq. Measured Substitude ERP
Mode Ant. Gain C.L Pol.
Freq.(MHz) Level(dBm) LEVEL(dBm) W dBm
WiMAX 2596.00 -18.19 15.16 10.28 2.33 H 0.205 | 23.11

ERP = SubstitudeLEVEL(dBm) + Ant. Gain — CL(Cable Loss)

1) The EUT mounted on a wooden tripod is 0.8 meter above test site ground level.

2) During the test , the turn table is rotated and the antenna height is also varied from 1 to 4 meters until
the maximum signal is found.

3) Record the field strength meter’s level.

4) Replace the EUT with dipole/Horn antenna that is connected to a calibrated signal generator.

5) Increase the signal generator output till the field strength meter’s level is equal to the item (3).

6) The signal generator output level with Ant. Gain and cable loss are the rating of effective radiated
power (ERP).

B. Emission Designator
Wimax Emission Designator

Emission Designator = 1IM27F9W

QPSK Modulation
Emission Designator = 9M11G7D
Wimax BW = 9.11 MHz (Measured at the 99% power bandwidth)

G= Phase Modulation
7 = Quantized/Digital Info
D= Amplitude/Angle Modulated

160QAM / 64QAM Modulation

Emission Designator = 9M12W7D

Wimax BW = 9.12 MHz (Measured at the 99% power bandwidth)
W= Combination (Audio/Data)

7 = Quantized/Digital Info
D= Amplitude/Angle Modulated

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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/. TEST DATA

7.1 CONDUCTED OUTPUT POWER

A base station simulator was used to establish communication with the EUT. The base station simulator
parameters were set to produce the maximum power from the EUT. This device was tested under all

configurations and the highest power is reported. Conducted Output Powers of EUT are reported below.

WiMAX Signal Generator Spectrum Analyzer

EUT 4[‘ Power Divider ]—

Test Result
TX1-5 MHz
5 MHz channel BW
Frequency(MHz) Modulation Average Power (dBm)
QPSK 1/2 22.77
QPSK 3/4 22.77
2498.5
16QAM 1/2 22.75
16QAM 3/4 22.65
QPSK 1/2 2291
QPSK 3/4 22.93
2593.0
16QAM 1/2 22.90
16QAM 3/4 22.83
QPSK 1/2 22.71
QPSK 3/4 22.78
2687.5
16QAM 1/2 22.73
16QAM 3/4 22.63
(WIiMAX Conducted Average Output Powers)
FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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TX1-10 MHz
10 MHz channel BW
Frequency(MHz) Modulation Average Power (dBm)

QPSK 1/2 22.84
QPSK 3/4 22.77

2501.0
16QAM 1/2 22.75
16QAM 3/4 22.69
QPSK 1/2 22.98
QPSK 3/4 22.96

2593.0
16QAM 1/2 22.92
16QAM 3/4 22.79
QPSK 1/2 22.79
QPSK 3/4 22.71

2685.0
16QAM 1/2 22.74
16QAM 3/4 22.70

(WIMAX Conducted Average Output Powers)

TX2-5 MHz
5 MHz channel BW
Frequency(MHz) Modulation Average Power (dBm)

QPSK 1/2 22.88
QPSK 3/4 22.89

2498.5
16QAM 1/2 22.88
16QAM 3/4 22.82
QPSK 1/2 22.96
QPSK 3/4 22.95

2593.0
16QAM 1/2 22.94
16QAM 3/4 22.86
QPSK 1/2 22.79
QPSK 3/4 22.84

2687.5
16QAM 1/2 22.83
16QAM 3/4 22.76

(WIMAX Conducted Average Output Powers)
FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: ‘ EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/MWiMax USB Dongle RB2-U770
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TX2-10 MHz
10 MHz channel BW
Frequency(MHz) Modulation Average Power (dBm)

QPSK 1/2 22.90
QPSK 3/4 22.93

2501.0
16QAM 1/2 22.89
16QAM 3/4 22.82
QPSK 1/2 23.00
QPSK 3/4 22.93

2593.0
16QAM 1/2 22.95
16QAM 3/4 22.85
QPSK 1/2 22.83
QPSK 3/4 22.84

2685.0
16QAM 1/2 22.79
16QAM 3/4 22.80

(WIMAX Conducted Average Output Powers)

Note : Detecting mode is average.

X1
- 5 MHz: Plots of the EUT’s Conducted Output Power are shown Page 46 ~ 51.

- 10 MHz: Plots of the EUT’s Conducted Output Power are shown Page 52 ~ 57.

TX2
- 5 MHz: Plots of the EUT’s Conducted Output Power are shown Page 58 ~ 63.

- 10 MHz: Plots of the EUT’s Conducted Output Power are shown Page 64 ~ 69.

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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7.2 OCCUPIED BANDWIDTH

5 MHz
Frequency Occupied Bandwidth

Modulation

[MHZz] [MHZz]
QPSK 1/2 4.4475
QPSK 3/4 4.4543

2498.5
16QAM 1/2 4.4640
16QAM 3/4 4.4449
QPSK 1/2 4.4455
QPSK 3/4 4.4532

2593.0
16QAM 1/2 4.4614
16QAM 3/4 4.4436
QPSK 1/2 4.4469
QPSK 3/4 4.4543

2687.5
16QAM 1/2 4.4631
16QAM 3/4 4.4444

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue:
August 29, 2012

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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10 MHz
Frequency Occupied Bandwidth

Modulation

[MHZ] [MHZz]
QPSK 1/2 9.0897
QPSK 3/4 9.0929

2501.0
16QAM 1/2 9.0974
16QAM 3/4 9.0922
QPSK 1/2 9.0830
QPSK 3/4 9.0877

2593.0
16QAM 1/2 9.0944
16QAM 3/4 9.0871
QPSK 1/2 9.0859
QPSK 3/4 9.0912

2685.0
16QAM 1/2 9.0958
16QAM 3/4 9.0904

- 5 MHz: Plots of the EUT’s Occupied Bandwidth are shown Page 34 ~ 39.

- 10 MHz: Plots of the EUT’s Occupied Bandwidth are shown Page 40 ~ 45.
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7.3 CONDUCTED SPURIOUS EMISSIONS

5 MHz
Frequency of Maximum
Frequency(MHz) Modulation Maximum Data (dBm)
Harmonic (GHz)
QPSK 1/2 26.398 -32.298
QPSK 3/4 25.837 -32.092
2498.5
16QAM 1/2 25.883 -32.337
16QAM 3/4 25.883 -32.644
QPSK 1/2 25.327 -32.480
QPSK 3/4 26.347 -31.641
2593.0
16QAM 1/2 26.398 -32.313
16QAM 3/4 26.500 -32.515
QPSK 1/2 25.302 -32.719
QPSK 3/4 25.965 -32.362
2687.5
16QAM 1/2 26.500 -32.513
16QAM 3/4 26.398 -31.802
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10 MHz
Frequency of Maximum
Frequency(MHz) Modulation Maximum Data (dBm)
Harmonic (GHz)

QPSK 1/2 26.347 -32.311
QPSK 3/4 25.353 -31.227

2501.0
16QAM 1/2 26.271 -32.207
16QAM 3/4 25.914 -33.529
QPSK 1/2 26.016 -32.396
QPSK 3/4 26.449 -32.436

2593.0
16QAM 1/2 26.424 -31.933
16QAM 3/4 25.327 -32.109
QPSK 1/2 26.449 -32.485
QPSK 3/4 25.965 -32.134

2685.0
16QAM 1/2 25.251 -32.220
16QAM 3/4 26.424 -32.200

- 5 MHz: Plots of the EUT’s Conducted Spurious Emissions are shown Page 78 ~ 89.

- 10 MHz: Plots of the EUT’s Conducted Spurious Emissions are shown Page 90 ~ 101.

7.3.1 CHANNEL EDGE

- 5 MHz: Plots of the EUT’s Band Edge are shown Page 70 ~ 73.

- 10 MHz: Plots of the EUT’s Band Edge are shown Page 74 ~ 77.
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7.4 EFFECTIVE RADIATED POWER OUTPUT (WiMAX)

TX1:5 MHz
Measured Substitude Ant. Gain ERP
Mode Freq. (MHz) C.L Pol.
Level(dBm) LEVEL (dBm) (dBd) w dBm
2498.5 -16.56 18.67 11.21 2.11 H 0.598 27.77
QPSK 2593.0 -15.52 20.02 10.65 2.16 H 0.710 28.51
2687.5 -13.90 21.95 10.76 2.19 H 1.127 30.52
2498.5 -16.51 18.72 11.21 2.11 H 0.605 27.82
16QAM 2593.0 -15.53 20.01 10.65 2.16 H 0.708 28.50
2687.5 -13.57 22.28 10.76 2.19 H 1.216 30.85

Note: Worst case are QPSK 1/2 (2593 MHz = 3/4) and 16QAM 3/4 (2687.5 MHz=1/2) This unit was tested with a notebook computer.

TX2: 5 MHz
Measured Substitude Ant. Gain ERP
Mode Freq. (MHz) C.L Pol.
Level(dBm) LEVEL (dBm) (dBd) w dBm
2498.5 -25.51 9.72 11.21 2.11 H 0.076 18.82
QPSK 25983.0 -34.08 1.46 10.65 2.16 H 0.010 9.95
2687.5 -30.45 5.40 10.76 2.19 H 0.025 13.97
2498.5 -25.56 9.67 11.21 2.11 H 0.075 18.77
16QAM 2593.0 -34.01 1.53 10.65 2.16 H 0.010 10.02
2687.5 -30.12 5.73 10.76 2.19 H 0.027 14.30

Note: Worst case are QPSK 3/4 (2687.5 MHz = 1/2) and 16QAM 3/4 (2498.5 MHz=1/2) This unit was tested with a notebook computer.

NOTES:

Equivalent Isotropic Radiated Power Measurements by Substitution Method

according to ANSI/TIA/EIA-603-C-2004, Aug. 17, 2004:
The EUT was placed on a wooden turn table 3-meters from the receive antenna. The receive antenna height and

turntable rotation was adjusted for the highest reading on the receive spectrum analyzer. For 5 MHz BW signals, a
peak detector is used, with RBW = VBW = 5 MHz. For 10 MHz BW signals, a peak detector is used, with RBW =
VBW = 10MHz. A Horn antenna was substituted in place of the EUT. This Horn antenna was driven by a signal
generator and the level of the signal generator was adjusted to obtain the same receive spectrum analyzer reading.
The conducted power at the terminals of the Horn antenna is measured. The difference between the gain of the horn
and an isotropic antenna is taken into consideration and the EIRP is recorded.
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Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

FCC ID:
RB2-U770

EUT Type:
CDMA/LTE/WiMax USB Dongle

Page 21 of 101



http://www.hct.co.kr/

aCT

HCTCO,LTD

Also, we have done X, y, z planes in EUT and horizontal and vertical polarization in detecting antenna. The worst
case of the EUT is in z plane in 5 MHz BW mode. Also worst case of detecting Antenna is in horizontal polarization in

5 MHz BW mode.
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7.5 EFFECTIVE RADIATED POWER OUTPUT (WiMAX)

TX1: 10 MHz
Measured Substitude Ant. Gain ERP
Mode Freq. (MHz) C.L Pol.
Level(dBm) LEVEL (dBm) (dBd) w dBm
2501.0 -16.84 18.48 10.56 2.11 H 0.493 26.93
QPSK 2593.0 -15.49 20.05 10.65 2.16 H 0.714 28.54
2685.0 -13.38 22.20 10.75 2.19 H 1.191 30.76
2501.0 -16.54 18.78 10.56 2.11 H 0.528 27.23
16QAM 2593.0 -15.61 19.93 10.65 2.16 H 0.695 28.42
2685.0 -13.38 22.20 10.75 2.19 H 1.191 30.76

Note: Worst case are QPSK 3/4 (2685MHz = 1/2) and 16QAM 3/4 (2501MHz = 1/2). This unit was tested with a notebook computer.

TX2: 10 MHz
Measured Substitude Ant. Gain ERP
Mode Freq. (MHz) C.L Pol.
Level(dBm) LEVEL (dBm) (dBd) w dBm
2501.0 -25.82 9.50 10.56 2.11 H 0.062 17.95
QPSK 2593.0 -33.77 1.77 10.65 2.16 H 0.011 10.26
2685.0 -30.20 5.38 10.75 2.19 H 0.025 13.94
2501.0 -25.75 9.57 10.56 2.11 H 0.063 18.02
16QAM 2593.0 -33.56 1.98 10.65 2.16 H 0.011 10.47
2685.0 -30.24 5.34 10.75 2.19 H 0.025 13.90

Note: Worst case are QPSK 1/2 (2593MHz 3/4) and 16QAM 3/4 (2501 MHz=1/2) This unit was tested with a notebook computer.

NOTES:

Equivalent Isotropic Radiated Power Measurements by Substitution Method

according to ANSI/TIA/EIA-603-C-2004, Aug. 17, 2004:
The EUT was placed on a wooden turn table 3-meters from the receive antenna. The receive antenna height and

turntable rotation was adjusted for the highest reading on the receive spectrum analyzer. For 5 MHz BW signals, a
peak detector is used, with RBW = VBW =5 MHz. For 10 MHz BW signals, a peak detector is used, with RBW =
VBW = 10MHz. A Horn antenna was substituted in place of the EUT. This Horn antenna was driven by a signal
generator and the level of the signal generator was adjusted to obtain the same receive spectrum analyzer reading.
The conducted power at the terminals of the Horn antenna is measured. The difference between the gain of the horn

and an isotropic antenna is taken into consideration and the EIRP is recorded.
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Also, we have done X, y, z planes in EUT and horizontal and vertical polarization in detecting antenna. The worst
case of the EUT is in z plane in 10 MHz BW mode. Also worst case of detecting Antenna is in horizontal polarization

in 10 MHz BW mode.
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7.6 RADIATED SPURIOUS EMISSIONS
7.6.1 RADIATED SPURIOUS EMISSIONS (TX1: WiMAX 5 MHz)

(m] MEASURED OUTPUT POWER:

(m] MODULATION SIGNAL:

30.85dBm =1.216 W

WIMAX 5 MHz (16QAM)

(m] DISTANCE: 3 meters
@ LIMIT: - (55 + 10 log1o (W)) = - 55.85 dBc
Operating Substitute
Measured Level Ant. Gain ERP
Freq. Freq.(MHz) Level C.L Pol. dBc
dBm (dBd) (dBm)
(MHz) dBm
4,997.00 -58.54 12.45 -60.78 5.81 H -54.14 -84.99
2498.50 7,495.50 -54.48 10.84 -46.62 6.90 V -42.68 -73.53
9,994.00 -51.86 11.72 -41.47 8.71 H -38.46 -69.31
5,186.00 -58.22 12.50 -59.21 6.41 H -53.12 -83.97
2593.00 7,779.00 -55.32 10.89 -45.83 7.68 V -42 .62 -73.47
10,372.00 -58.19 11.44 —47.42 8.01 H -43.99 -74.84
5,375.00 -56.12 12.55 -57.94 6.53 H -51.92 -82.77
2687.50 8,062.50 -51.58 11.00 =42 11 7.77 V -38.88 -69.73
10,750.00 - - - - - - -
NOTES: 1. Radiated Spurious Emission Measurements at 3 meters by Substitution Method

according to ANSI/TIA/EIA-603-C-2004, Aug. 17, 2004

2. The magnitude of spurious emissions attenuated more than 20dB below the limit above 5" Harmonic for

all channel.

3. we have done x, y, z planes in EUT and horizontal and vertical polarization in detecting antenna.

4. Worst case is QPSK 1/2
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7.6.2 RADIATED SPURIOUS EMISSIONS (TX2: WiMAX 5 MHz)

(m] MEASURED OUTPUT POWER:
(m] MODULATION SIGNAL:

18.82 dBm = 0.076 W
WIMAX 5 MHz (QPSK)

(m] DISTANCE: 3 meters
@ LIMIT: - (55 + 10 logio (W)) = - 43.82 dBcC
Operating Substitute
Measured Level Ant. Gain ERP
Freq. Freq.(MHz) Level CL Pol. dBc
dBm (dBd) (dBm)
(MHz) dBm
4.997.00 -51.21 12.45 -53.45 5.81 V -46.81 -65.63
2498.50 7,495.50 -52.13 10.84 —-44 .27 6.90 H -40.33 -59.15
9,994.00 -54 .54 11.72 4415 8.71 H -41.14 -59.96
5,186.00 -45.05 12.50 -46.04 6.41 V -39.95 -58.77
2593.00 7,779.00 -47.61 10.89 -38.12 7.68 V -34.91 -58.73
10,372.00 -55.08 11.44 -44 .31 8.01 H -40.88 -59.70
5,375.00 -54.68 12.55 -56.50 6.53 V -50.48 -69.30
2687.50 8,062.50 -45.18 11.00 -35.71 7.77 V -32.48 -51.30
10,750.00 -50.32 11.37 -38.00 8.79 V -35.42 -54 .24
NOTES: 1. Radiated Spurious Emission Measurements at 3 meters by Substitution Method

according to ANSI/TIA/EIA-603-C-2004, Aug. 17, 2004

2. The magnitude of spurious emissions attenuated more than 20dB below the limit above 5" Harmonic for

all channel.

3. we have done x, y, z planes in EUT and horizontal and vertical polarization in detecting antenna.

4. Worst case is 16QAM 3/4.
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7.6.3 RADIATED SPURIOUS EMISSIONS (TX1: WiMAX 10 MHz)

(m] MEASURED OUTPUT POWER: 30.76 dBm =1.191 W
(m] MODULATION SIGNAL: WIMAX 10 MHz (16QAM)
(m] DISTANCE: 3 meters
(w] LIMIT: - (55 + 10 logio (W)) = - 55.76 dBc
Operating Substitute
Measured Level Ant. Gain ERP
Freq. Freq.(MHz) Level CL Pol. dBc
dBm (dBd) (dBm)
(MHz) dBm
5,002.00 -58.68 12.45 -60.92 5.81 H -54.28 | -85.04
2501.00 7,503.00 -54.02 10.84 -46.16 6.90 Vv -42.22 | -72.98
10,004.00 -56.44 11.72 -46.05 8.71 H -43.04 | -73.80
5,186.00 -57.76 12.50 -58.75 6.41 H -52.66 | —83.42
2593.00 7,779.00 -58.75 10.89 -49.26 7.68 H -46.05 | -76.81
10,372.00 - - - - - - -
5,370.00 -56.82 12.55 -58.64 6.53 H -52.62 | -83.38
2685.00 8,055.00 -52.91 11.00 -43.44 7.77 Vv -40.21 | -70.97
10,740.00 -57.92 11.37 -45.60 8.79 H -43.02 | -73.78

NOTES: 1. Radiated Spurious Emission Measurements at 3 meters by Substitution Method

according to ANSI/TIA/EIA-603-C-2004, Aug. 17, 2004

2. The magnitude of spurious emissions attenuated more than 20dB below the limit above 5" Harmonic for

all channel.

3. we have done x, y, z planes in EUT and horizontal and vertical polarization in detecting antenna.

4. Worst case is QPSK 3/4.
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7.6.4 RADIATED SPURIOUS EMISSIONS (TX2: WiMAX 10 MHz)

(m] MEASURED OUTPUT POWER:
(m] MODULATION SIGNAL:

18.02 dBm = 0.063 W
WIMAX 10 MHz (16QAM)

(m] DISTANCE: 3 meters
@ LIMIT: - (55 + 10 logio (W)) = - 43.02 dBc
Operating Substitute
Measured Level Ant. Gain ERP
Freq. Freq.(MHz) Level CL Pol. dBc
dBm (dBd) (dBm)
(MHz) dBm
5,002.00 -53.25 12.45 -55.49 5.81 H -48.85 | —66.87
2501.00 7,503.00 -55.05 10.84 -47.19 6.90 V -43.25 | —-61.27
10,004.00 -58.81 11.72 -48.42 8.71 H -45.41 | —-63.43
5,186.00 -48.83 12.50 -49.82 6.41 V -43.73 | —=61.75
2593.00 7,779.00 -51.58 10.89 -42.09 7.68 V -38.88 | —56.90
10,372.00 -57.78 11.44 -47.01 8.01 H -43.58 | —61.60
5,370.00 -56.31 12.55 -58.13 6.53 V -52.11 | =70.13
2685.00 8,055.00 -48.13 11.00 -38.66 7.77 V -35.43 | —=53.45
10,740.00 -54 .27 11.37 -41.95 8.79 V -39.37 | —=57.39
NOTES: 1. Radiated Spurious Emission Measurements at 3 meters by Substitution Method

according to ANSI/TIA/EIA-603-C-2004, Aug. 17, 2004

2. The magnitude of spurious emissions attenuated more than 20dB below the limit above 5" Harmonic for

all channel.

3. we have done x, y, z planes in EUT and horizontal and vertical polarization in detecting antenna.

4. Worst case is 16QAM 3/4.
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7.7 FREQUENCY STABILITY / VARIATION OF AMBIENT TEMPERATURE
7.7.1 FREQUENCY STABILITY (WiIMAX 5 MHz)

m] OPERATING FREQUENCY:
(@] MODULATION SIGNAL:
m] REFERENCE VOLTAGE:

@] DEVIATION LIM IT:

2593,000,000 Hz
WIMAX 5 MHz (QPSK)
5.0 VDC

+ 0.000 25 % or 2.5 ppm

Voltage Power Temp. Frequency Frequency Deviation
ppm
(%) (VDC) (C) (Hz) Error (Hz) (%)
100% +20(Ref) 2592 999 993 0 0.000 000 0.000
100% -30 2592 999 997 -3.40 0.000 000 —-0.001
100% -20 2593 000 002 1.60 0.000 000 0.001
100% -10 2593 000 005 5.40 0.000 000 0.002
100% 5.00 0 2593 000 004 4.30 0.000 000 0.002
100% +10 2593 000 010 9.80 0.000 000 0.004
100% +30 2593 000 007 7.40 0.000 000 0.003
100% +40 2593 000 014 13.70 0.000 001 0.005
100% +50 2593 000 017 17.00 0.000 001 0.007
115% 5.75 +20 2593 000 009 9.10 0.000 000 0.004
Frequency Stability
35
25
— 15
~ 05
2 05
,':-Ir:'
L1
-1.5
2.5
-3.5
rebiRen 0 Temperature (C) P a0 20
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] OPERATING FREQUENCY: 2593,000,000 Hz
(m] MODULATION SIGNAL: WIMAX 5 MHz (16QAM)
m] REFERENCE VOLTAGE: 5.0 VDC
m] DEVIATION LIM IT: + 0.000 25 % or 2.5 ppm
Voltage Power Temp. Frequency Frequency Deviation
ppm
(%) (VDC) () (Hz) Error (Hz) (%)
100% +20(Ref) 2592 999 991 0 0.000 000 0.000
100% -30 2593 000 005 5.40 0.000 000 0.002
100% -20 2593 000 004 3.70 0.000 000 0.001
100% -10 2593 000 008 8.40 0.000 000 0.003
100% 5.00 0 2593 000 005 5.00 0.000 000 0.002
100% +10 2593 000 012 11.50 0.000 000 0.004
100% +30 2593 000 008 8.10 0.000 000 0.003
100% +40 2593 000 010 10.00 0.000 000 0.004
100% +50 2593 000 014 14.00 0.000 001 0.005
115% 5.75 +20 2593 000 010 10.40 0.000 000 0.004
Frequency Stability
35
25
— 15
~ 05
2 -5
,':-Ir:'
L1
-1.5
2.5
-3.5
rebiRen 0 Temperature (C) P a0 20
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7.7.2 FREQUENCY STABILITY (WiMAX 10 MHz)

m] OPERATING FREQUENCY: 2593,000,000 Hz
(m] MODULATION SIGNAL: WIMAX 10 MHz (QPSK)
m] REFERENCE VOLTAGE: 5.0 VDC
m] DEVIATION LIM IT: + 0.000 25 % or 2.5 ppm
Voltage Power Temp. Frequency Frequency Deviation
ppm
(%) (VDC) (C) (Hz) Error (Hz) (%)
100% +20(Ref) 2592 999 988 0 0.000 000 0.000
100% -30 2593 000 008 8.30 0.000 000 0.003
100% -20 2593 000 009 8.90 0.000 000 0.003
100% -10 2593 000 010 10.40 0.000 000 0.004
100% 5.00 0 2593 000 009 9.10 0.000 000 0.004
100% +10 2593 000 008 7.80 0.000 000 0.003
100% +30 2593 000 010 10.40 0.000 000 0.004
100% +40 2593 000 011 11.10 0.000 000 0.004
100% +50 2593 000 008 7.50 0.000 000 0.003
115% 5.75 +20 2593 000 011 11.40 0.000 000 0.004
Frequency Stability
35
25
— 15
~ 05
2 -5
,':-Ir:'
[
-1.5
2.5
2.5
*2biRen 2 Temperbture (T) 0 *=0 *e0
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] OPERATING FREQUENCY: 2593,000,000 Hz
(m] MODULATION SIGNAL: WIMAX 10 MHz (16QAM)
m] REFERENCE VOLTAGE: 5.0 VDC
m] DEVIATION LIM IT: + 0.000 25 % or 2.5 ppm
Voltage Power Temp. Frequency Frequency Deviation
ppm
(%) (VDC) () (Hz) Error (Hz) (%)
100% +20(Ref) 2592 999 986 0 0.000 000 0.000
100% -30 2593 000 009 8.70 0.000 000 0.003
100% -20 2593 000 005 5.40 0.000 000 0.002
100% -10 2593 000 008 7.90 0.000 000 0.003
100% 5.00 0 2593 000 004 4.30 0.000 000 0.002
100% +10 2593 000 011 10.80 0.000 000 0.004
100% +30 2593 000 008 8.20 0.000 000 0.003
100% +40 2593 000 013 12.60 0.000 000 0.005
100% +50 2593 000 016 16.00 0.000 001 0.006
115% 5.75 +20 2593 000 011 10.80 0.000 000 0.004
Frequency Stability
35
25
— 15
~ 05
2 -5
,':-Ir:'
L1
-1.5
2.5
-3.5
rebiRen 0 Temperature (C) P a0 20
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8. TEST PLOTS
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5 MHz
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Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.438500000 GHz
Trig: Free Run
#Arten: 28 4B

bener Freq 2.498500000 GHz
Gate! LO o
9IF Gaind ow

el 3000 dBm

}mu-twkyah,'w.w,nm-.mww.»e,w.h\

Avg|Held: 10110
Ext Gain: 16.00 d8  Radio Devica: BTS

DO 24.a00W A0 10, 2032

Radio Std: None Frequency

Center Freq
2458500000 GHz

,.-;;{w,-@,,ﬂw.'uiw«L"M | M%"& by o

enter 2.499 GHz

Res BW 91 kHz VEW 910 kHz

Occupied Bandwidth Total Power

4.4543 MHz
-1.404 kHz
5.154 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Span 10 MHz)
#Sweep 50 msie

27.9 dBm

99.00 %
=26.00 dB

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2498.5 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw

bener Freq 2.498500000 GHz

Gamw! LO )

Trig: Free Run

SIF Gaind ow #Arten: 28 dB ExG

Ref 000 dBm _

'.m\p',-ana'm'.rvff,‘v,zp-r‘wﬁq‘;p. pio v,

!
I 'Vf)“"w""z"l‘wf}” |

enter 2.499 GHz

Res BW 91 kHz VEW 910 kHz

Occupied Bandwidth Total Power

4.4640 MHz
-1.986 kHz
5.201 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.438500000 GHz
Avg|Held: 10110

DO 2PN AR 10, 2032

Radio Std: None Frequency

ain: 16.00 ¢85  Radio Device: BTS

-

Center Freq
2458500000 GHz

il

:.)w")«

, :r fll‘l,'(. .,",

Span 10 MHz}
#Sweep 50 msie

27.9 dBm

99.00 %
-26.00 dB

» 16QAM 3/4 MODE (2498.5 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw

bener Freq 2.498500000 GHz
Gate! LO Trig: Free Run

#irten: 28 4B

J1F Gaincl ow ExG

el 3000 dBm

AN o g oo g

|

f}/‘*-,\‘.lf!-;{#f.w ’.‘ '711“ 4

enter 2.499 GHz

Res BW 91 kHz VEW 910 kHz

Occupied Bandwidth Total Power

4.4450 MHz
1.495 kHz
5.179 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.438500000 GHz
Avg|Held: 10110

.lk",&h'

D96 aT oM A 10, 203

Radio Std: None Frequency

ain: 16.00 ¢85  Radio Device: BTS

Center Freq
2458500000 GHz

{

4

1T - .
! ff\ 'l‘i .‘Jl\;:..‘ll f"‘.‘ |“ xll ".

Span 10 MHz}
#Sweep 50 msie

27.8 dBm

99.00 %
-26.00 dB

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m QPSK 1/2 MODE (2593.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.583000000 GHz
Trig: Free Run
#Arten: 28 4B

bener Freq 2.593000000 GHz

Gamw! LO )

J1F Gaincl ow

Ref 30.00 dBm _

-

PN bt ARl

enter 2.593 GHz

Res BW 91 kHz VEW 910 kHz

Occupied Bandwidth Total Power

4.4455 MHz
-5.601 kHz
5.158 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

D92 165W AL 10, 2032

Radio Std: None Frequency

Avg|Held: 10110
Ext Gain: 16

00 d8 Radio Device: BTS

Center Freq
2553000000 GHz

CW\M}J‘ |

Span 10 MHz)
#Sweep 50 msie

28.0 dBm

99.00 %
=26.00 dB

» QPSK MODE 3/4 (2593.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.583000000 GHz
Trig: Free Run
#Arten: 28 4B

bener Freq 2.593000000 GHz
Gate! LO o

J1F Gaincl ow

el 3000 dBm

PIH "TM‘W “"‘()‘”v‘vei!“'wfl‘-'ﬁp M,'\'fq"‘

|

ML

enter 2.593 GHz

Res BW 91 kHz VEW 910 kHz

Occupied Bandwidth Total Power

4.4532 MHz
-1.340 kHz
5.154 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

D920 55W AL 10, 203

Radio Std: None Frequency

Avg|Held: 10110
Ext Gain: 16

00 d8 Radio Device: BTS

Center Freq
2553000000 GHz

\“hm;

b

Span 10 MHz)
#Sweep 50 msie

28.1 dBm

99.00 %
=26.00 dB

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2593.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.583000000 GHz

Trig: Free Run AvglHeld: 1010
#Arten: 28 4B

bener Freq 2.593000000 GHz

Gamw! LO )

J1F Gaincl ow

el 3000 dBm

Pl e e g

\

;’.wma'ri‘fr’x-'*-*“‘r'

enter 2.593 GHz

Res BW 91 kHz VEW 910 kHz

Occupied Bandwidth Total Power

4.4614 MHz
-2.682 kHz
5.254 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

D928 (OPW AL 10, 2032

Radio Std: None Frequency

Ext Gain: 16.00 d8  Radio Devica: BTS

Center Freq
2553000000 GHz

‘Al“"l( "‘"'f;l_-&#.'hr.lﬁ

Span 10 MHz)
#Sweep 50 msie

28.0 dBm

99.00 %
=26.00 dB

» 16QAM 3/4 MODE (2593.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.583000000 GHz

Trig: Free Run AvglHeld: 1010
#Arten: 28 4B

bener Freq 2.593000000 GHz

Gamw! LO )

J1F Gaincl ow

el 3000 dBm

JUNE v o A ol
{ 1

b «l*”‘&‘“ih&w |

enter 2.593 GHz

Res BW 91 kHz VEW 910 kHz

Occupied Bandwidth Total Power

4.4436 MHz
1.247 kHz
5.179 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

D2 25W A 10, 203

Radio Std: None Frequency

Ext Gain: 16.00 d8  Radio Devica: BTS

Center Freq
2553000000 GHz

Span 10 MHz)
#Sweep 50 msie

28.0 dBm

99.00 %
=26.00 dB

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m QPSK 1/2 MODE (2687.5 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.607500000 GHz

Trig: Free Run AvglHeld: 1010
#Arten: 28 4B

bener Freq 2.687500000 GHz
Gate! LO o

J1F Gaincl ow

el 3000 dBm

PAPRANNagrditr gtartsAini,

enter 2.688 GHz

Res BW 91 kHz VEW 910 kHz

Occupied Bandwidth Total Power

4.4469 MHz
-5.635 kHz
5.256 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

l

DO SN A0 10, 2032

Radio Std: None Frequency

Ext Gain: 16.00 d8  Radio Devica: BTS

Center Freq
2587500000 GHz

Lt TN

Span 10 MHz)
#Sweep 50 msie

27.9 dBm

99.00 %
=26.00 dB

» QPSK 3/4 MODE (2687.5 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.607500000 GHz

Trig: Free Run AvglHeld: 1010
#Arten: 28 4B

bener Freq 2.687500000 GHz

Gamw! LO )

J1F Gaincl ow

el 3000 dBm

fvmwxww‘n»,‘wwmww«vqu\

(b

enter 2.688 GHz

Res BW 91 kHz VEW 910 kHz

Occupied Bandwidth Total Power

4.4543 MHz
-1.670 kHz
5.156 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

DO 3SIM A 10, 203

Radio Std: None Frequency

Ext Gain: 16.00 d8  Radio Devica: BTS

Center Freq
2587500000 GHz

Span 10 MHz)
#Sweep 50 msie

28.0 dBm

99.00 %
=26.00 dB

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2687.5 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
o L D931 225 AL 10, 2032
Center Freq 2.687500000 GHz Center Freq- 2.607500000 GHz Radio Std: None Frequency
Gato! LD we Trg Free Run AvglHeld: 1010
AIF Gaincd ow #Arten: 28 dB Ext Gain: 16.00 d8  Radio Devica: BTS

el 3000 dBm

| Center Freq
P g NS e, 2587500000 GHz
q \

".

k—.*..'i»/wﬂ‘h“?'""‘*w | Pl

l’ i \‘Y'.‘.r’nh

enter 2.688 GHz ‘ " " span 10 MHz}}
Res BW 91 kHz VBW 910 kHz #Sweep 50 msfa

Occupied Bandwidth Total Power 27.9 dBm
4.4631 MHz

Transmit Freq Error -2.282 kHz OBW Power 99.00 %

x dB Bandwidth 5.201 MHz x dB -26.00 dB

» 16QAM 3/4 MODE (2687.5 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
L D933:a7 9N A1 10, 2032
Center Freq 2.687500000 GHz Center Freq- 2.607500000 GHz Radio Std: None Frequency
Gato! LD we Trg Free Run AvglHeld: 1010
AIF Gaincd ow #Arten: 28 dB Ext Gain: 16.00 d8  Radio Devica: BTS

el 3000 dBm

| Center Freq
yw*-'n‘naﬁn.wgwwu\m'ﬁuj;a*}.y-J-I'w,uh 2587500000 GHz
. 1

[
k. Yo .
T e i 4

enter 2.688 GHz ‘ " " span 10 MHz}l
Res BW 91 kHz VBW 910 kHz #Sweep 50 msfa

Occupied Bandwidth Total Power 27.8 dBm
4.4444 MHz

Transmit Freq Error 1.245 kHz OBW Power 99.00 %

x dB Bandwidth 5.179 MHz x dB -26.00 dB

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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10 MHz
m QPSK 1/2 MODE (2501.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
Ll ) DO 19SI0N A0 10, 2032

Center Freq 2.501000000 GHz Center Freq: 2.509%000000 GH2 Radio Std: None
Gate! LO wee Trg: Free Run Avg|Held: 1010
AIF Gaincd ow #Arten: 28 dB Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 000 dBm

’prwrd'-'f"fwi‘mww}-.wuwu,.;u‘\

W,ulﬂ.%.&},’h%’\'*

enter 2.501 GHz ) " " span 20 MHz}l

‘Res BW 180 kHz VEW 1.8 MHz #Sweep 50 msis

Occupied Bandwidth Total Power 28.7 dBm
9.0897 MHz

Transmit Freq Error -7.744 kHz OBW Power 99.00 %

x dB Bandwidth 10.08 MHz x dB -26.00 dB

Frequency

Center Freq
2501000000 GHz

m QPSK 3/4 MODE (2501.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
Ll ) DO 185N A0 10, 2032

Center Freq 2.501000000 GHz Center Freq: 2.509%000000 GH2 Radio Std: None
Gate! LO we= Trig Fres Run Avg|Held: 10110
AIF Gaincd ow #Arten: 28 dB Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 000 dBm

[t A g oy o, -;'1%,4,_‘“

My,,_m#wr'i'ﬂf)“

enter 2.501 GHz ) " " span 20 MHz}l
Res BW 180 kHz VBW 1.8 MHz #Sweep 50 msfa

Occupied Bandwidth Total Power 28.7 dBm
9.0929 MHz

Transmit Freq Error 825 Hz OBW Power 99.00 %

x dB Bandwidth 10.23 MHz x dB -26.00 dB

Frequency

Center Freq
2501000000 GHz

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2501.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
Ll ) DO 19250 A0 10, 2032

Center Freq 2.501000000 GHz Center Freq: 2.509%000000 GH2 Radio Std: None
Gate! LO we= Trig Fres Run Avg|Held: 10110
AIF Gaincd ow #Arten: 28 dB Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 000 dBm

bt i e i
|

'

4

i e,
Lt N e ey | ()
" P T i | AL *bf’w."r’{"‘ﬂ-,ﬁ

enter 2.501 GHz ) " " span 20 MHz}l

‘Res BW 180 kHz VEW 1.8 MHz #Sweep 50 msis

Occupied Bandwidth Total Power 28.7 dBm
9.0974 MHz

Transmit Freq Error -5.790 kHz OBW Power 99.00 %

x dB Bandwidth 10.37 MHz x dB -26.00 dB

Frequency

Center Freq
2501000000 GHz

» 16QAM 3/4 MODE (2501.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
N | DO 1257 $W AL 10, 203

Center Freq 2.501000000 GHz Center Freq: 2.509%000000 GH2 Radio Std: None
Gate! LO we= Trig Fres Run Avg|Held: 10110
AIF Gaincd ow #Arten: 28 dB Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 30.00 dBm_

Ly s Al g anaprpseletbiody,

;~,@n?.‘t.}.w.‘v*ﬁ | i

enter 2.501 GHz ) " " span 20 MHz}l
Res BW 180 kHz VBW 1.8 MHz #Sweep 50 msfa

Occupied Bandwidth Total Power 28.4 dBm
9.0922 MHz

Transmit Freq Error -12.823 kHz OBW Power 99.00 %

x dB Bandwidth 10.18 MHz x dB -26.00 dB

Frequency

Center Freq
2501000000 GHz

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m QPSK 1/2 MODE (2593.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
L DO 12 S00N A1 10, 2032

Center Freq 2.593000000 GHz Center Fraq: 2.883000000 GHz Radio Std: None Trace/Detector
we= Trig Fres Run Avg|Held: 10110

SIF Gaind ow #Arten: 28 dB Ext Gain: 16.00 d8  Radio Devica: BTS

o8 3000 dBem

-

Jreatoear ot A tlion sl

{

www};ﬁw’* ;'\*vwm,w

cnicr 2.593 GHz
Res BW 180 kHz VEW 1.8 MHz #Sweep 50 ms

Occupied Bandwidth Total Power 28.8 dBm
9.0830 MHz

Transmit Freq Error -8.697 kHz OBW Power 99.00 %

x dB Bandwidth 10.08 MHz x dB -26.00 dB

m QPSK 3/4 MODE (2593.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
L D917 225% A1 10, 2032
Center Freq 2.593000000 GHz Center Freq- 2.553000000 GHz Radio Std: None Frequency
Gato! LD we Trg Free Run AvglHeld: 1010
AIF Gaincd ow #Arten: 28 dB Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 000 dBm

| Center Freq
.;mr'vM»‘Uwdx—v.\\wwwe-m\\-_*w.m 2533000000 GHz

e el ‘Wf«%‘wwe«. :

enter 2.593 GHz ) ' " " span 20 MHz}
Res BW 180 kHz VBW 1.8 MHz #Sweep 50 msf

Occupied Bandwidth Total Power 28.8 dBm
9.0877 MHz

Transmit Freq Error -887 Hz OBW Power 99.00 %

x dB Bandwidth 10.23 MHz x dB -26.00 dB

(s STATLE

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m 16QAM 1/2 MODE (2593.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
N | D915 37 9W AL 10, 2032
Center Freq: 2.583000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 1010

#Arten: 28 dB Ext Gain: 16.00 d8  Radio Devica: BTS

bener Freq 2.593000000 GHz
Gate! LO o
9IF Gaind ow

Ref 000 dBm

M,‘,uf\'tv“‘r-w.‘ho.‘*wa-ww'm,‘qu,,w "
|

\

] J}w
e g

r
IV

enter 2.593 GHz Span 20 MHzJ

Res BW 180 kHz VEW 1.8 MHz

Occupied Bandwidth Total Power 28.9 dBm

9.0944 MHz
-6.234 kHz
10.38 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

#Sweep 50 msis

Frequency

Center Freq
2553000000 GHz

» 16QAM 3/4 MODE (2593.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
N ! D0 17: 4550 A1 10, 203
Center Freq: 2.583000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 1010

#Arten: 28 dB Ext Gain: 16.00 d8  Radio Devica: BTS

bener Freq 2.593000000 GHz
Gate! LO o
9IF Gaind ow

Ref 3000 dBen_

-

r,fLM'U,W»"NM'1'f'J,:‘qu.-.vr'w,u/'«-\ﬁ-.v{,.'ﬂk-*;

Span 20 MHz}
#Sweep 50 mshe

enter 2.593 GHz

Res BW 180 kHz VEW 1.8 MHz

Occupied Bandwidth Total Power 28.6 dBm

9.0871 MHz
-13.524 kHz
10.18 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue:
August 29, 2012

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m QPSK 1/2 MODE (2685.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.685000000 GHz

Trig: Free Run AvglHeld: 1010
#Arten: 28 dB

bener Freq 2.685000000 GHz
Gate! LO o

J1F Gaincl ow

Ref 000 dBm

‘,,mwaw»twwwhm‘mm.-.ku.\
] .

\,ml-vﬂf;#a#““"*""

enter 2.685 GHz

Res BW 180 kHz VEW 1.8 MHz

Occupied Bandwidth Total Power

9.0859 MHz
-9.179 kHz
10.08 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

DO 2N Ag 10, 2032

Radio Std: None Frequency

Ext Gain: 16.00 d8  Radio Devica: BTS

Center Freq
2585000000 GHz

LT

Span 20 MHz}
#Sweep 50 mshe

28.7 dBm

99.00 %
-26.00 dB

» QPSK 3/4 MODE (2685.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.685000000 GHz

Trig: Free Run AvglHeld: 1010
#Arten: 28 dB

bener Freq 2.685000000 GHz

Gamw! LO )

J1F Gaincl ow

Ref 000 dBm

e

WIW1W"“MFW"M

enter 2.685 GHz

Res BW 180 kHz VEW 1.8 MHz

Occupied Bandwidth Total Power

9.0912 MHz
-311 Hz
10.23 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

D922 009N AL 10, 203

Radio Std: None Frequency

Ext Gain: 16.00 d8  Radio Devica: BTS

Center Freq
2585000000 GHz

M’l‘:ib'qu _

Span 20 MHz}
#Sweep 50 ms

28.7 dBm

99.00 %
-26.00 dB

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2685.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.685000000 GHz

Trig: Free Run AvglHeld: 1010
#Arten: 28 dB

bener Freq 2.685000000 GHz
Gate! LO o
9IF Gaind ow

Ref 000 dBm

"”' " ",h‘ﬁdﬂgﬁU.'J»‘-wkﬂ'~‘lam‘v$'1’Wp"\a1
1

\

rfy‘.[‘l,&'J

| M | ¥
fﬁ)).\ﬂ’llll?rll'm

enter 2.685 GHz

Res BW 180 kHz VEW 1.8 MHz

Occupied Bandwidth Total Power

9.0958 MHz
-6.340 kHz
10.38 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

i )

DO 22 400N AL 10, 2032

Radio Std: None

Ext Gain: 16.00 d8  Radio Devica: BTS

' w‘“""‘l‘."‘ﬁ‘#“;l’» A

Span 20 MHz)

#Sweep 50 msis

28.8 dBm

99.00 %
-26.00 dB

Frequency

Center Freq
2585000000 GHz

» 16QAM 3/4 MODE (2685.0 MHz) Occupied Bandwidth

Agllent Spectrum Anadyzer - Oocupled Bw
™ |

Center Freq: 2.685000000 GHz

Trig: Free Run AvglHeld: 1010
#Arten: 28 dB

bener Freq 2.685000000 GHz
Gate! LO o
9IF Gaind ow

Ref 30.00 dBm _ %
f‘.d. MRS A apislerthody, hauld

my

‘hh (,n_b," ,(‘Jl‘r‘

enter 2.685 GHz

Res BW 180 kHz VEW 1.8 MHz

Occupied Bandwidth Total Power

9.0904 MHz
13,065 kHz
10.18 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Ext Gain: 16.00 8

D92 14PN A 10, 203

Radio Std: None

Radio Device: BTS

| \

Span 20 MHz}
#Sweep 50 mshe

284 dBm

99.00 %
-26.00 dB

Frequency

Center Freq

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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TX1: 5 MHz

m QPSK 1/2 MODE (2498.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
o L ! 184020 P8 Aug 30, 201
Center Freq 2.498500000 GHz Center Freq: 2490500000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

rum«-shﬁmmwmfhwww i

\

sl

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.77 dBm -44.22 dBm /Hz

m QPSK 3/4 MODE (2498.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
:“ 3 « PES0.S0PM Ay 30, 2010
Center Freq 2.498500000 GHz Center Freq: 2.490500000 GHz Radio Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

A :'f!'flh'ﬂ'r.-ﬂ'ﬁuwrwﬁ"ﬂﬂ“‘u’q
] \

' \

maw.uwﬁ*M‘.-ﬂ*’"!l g

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.77 dBm /5 MHz -44.22 dBm /Hz

ST Already in Slv‘-;]h: press Restart 1o initiate a new sweep of sequence

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue: EUT Type:
August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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aCT

HCTCO,LTD

m 16QAM 1/2 MODE (2498.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
o L ! 840 57 P A 30, 2012
Center Freq 2.498500000 GHz Center Freq: 2490500000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

P"*’v‘ﬂ*]‘ﬂ"ﬁ"‘ﬂ“Mf-#t\i‘r.-ﬁw.‘“:l ,,r,,._\

mM*N"V’f"“‘#'

enter 2.499 GHz
#Res BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.75 dBm /5 MHz -44.24 dBm /Hz

m 16QAM 3/4 MODE (2498.5 MHz) Conducted Output Power

Agllent Spectrum Anadyzer - Channe! Power
‘r L D 42 435N AL 10, 2032
Center Freq 2.498500000 GHz Center Freq- 2.438500000 GHz Radio Std: None Frequency
Gato! LD we Trg Free Run AvglHeld: 1010

AIF Gaincd ow #Arten: 28 B Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 25.00 dBm

| Center Freq
JOpenp A g ikt g u‘h!m,‘ . 2498500000 GHz

i

e 'ﬂh’ 'r'l""‘-f"“*"-‘""-‘"’ e aule

enter 2.499 GHz ) T span 10 MHzj
WwRes BW 100 kHz #VBW 100 kHz #Sweep S0ms

Channel Power Power Spectral Density

22.65 dBm /5 MHz -44.34 dBm /Hz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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aCT

HCTCO,LTD

m QPSK 1/2 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

~Cener Freq 2.593000000 GHz Center Freq: 2.593000000 GHz

1842 S5 P Aug 30, 2012

Radlo Std: None Frequency

we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

pim Sy o e

J‘MM?. ".’u'!f‘“

enter 2.593 GHz
#Res BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.91 dBm /5 MHz -44.08 dBm /Hz

m QPSK 3/4 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

~Cener Freq 2.593000000 GHz Canter Freq: 2.593000000 GHz

1844 22 P Ay 30, 2012

Radlo Std: None Frequency

we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

prr ey D et
# Hw-mwr e Py mvﬂ- \qwl

rr:%xmwJ»t-,.,»e-ﬂ

enter 2.593 GHz
‘#Res BW 100 kHz #VBW 100 kHz

me.wwsu-.w.w.a»

Channel Power Power Spectral Density

22.93 dBm /5 MHz -44.06 dBm /Hz

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

845 20 P A 30 10

Center Frea 2.593000000 GHz Ccmorlr;q: 2593000000 GHz Radio Std: None Frequency

we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.90 dBm /5 MHz -44.09 dBm /Hz

» 16QAM 3/4 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyaer - Chanoe! Power
o L ! 84641 P8 Ay 30, 2013
Center Frea 2.593000000 GHz Center Freq: 2.583000000 GHz Radio Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

Fiqlentipralbofapmpasicitr o v reninlel,

|
.*x'**"'”’”’**"‘*w ”‘-"'.'MM-J:'\WM.

h.w,,q:

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.83 dBm /5 MHz -44.16 dBm /Hz

ST Already in Slv‘-;]h: press Restart 1o initiate a new sweep of sequence

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m QPSK 1/2 MODE (2687.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
o L ! 185000 P Aug 30, 2012
Center Freq 2.687500000 GHz Center Freq: 2.657500000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

"w'mrlhm Py v et fa,

szxuvwm

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.71 dBm -44.28 dBm /Hz

m QPSK 3/4 MODE (2687.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
7] - " PE5150 P Aug 30 20120
Center Freq 2.687500000 GHz Center Freq: 2657500000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

A B At I
I'rt' ) oy

i ;‘.knp{;_‘.ﬁ,wj

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.78 dBm /5 MHz -44.21 dBm /Hz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m 16QAM 1/2 MODE (2687.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
i - X 85020 P Ay 30, 2012
Center Freq 2.687500000 GHz Center Freq: 2657500000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

Mﬁmm-mwem"r-‘mw.w‘ﬂu\‘

N

PRI e i

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.73 dBm -44.26 dBm /Hz

Agilent Spectrum Asahyzer - Chanoe! Powes

Center Freq 2.687500000 GHz Center Freq: 2.687500000 GHz : Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

|

%

b riatiednt 1 M’“J"f*’wmr.m:w,

Jorsqlentiihotlbemasaichl e gog nrensnig,

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.63 dBm /5 MHz -44.36 dBm /Hz

ST Already in Slv‘-;]h: press Restart 1o initiate a new sweep of sequence

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue: EUT Type:
August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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TX1: 10 MHz

m QPSK 1/2 MODE (2501.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

~. - - 056 06 P g 30 2010
Center Freq 2.501000000 GHz Center Freq: 2.50%000000 GHz

we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shtern: 28 48 Ext Gain: -16.00 48

Radlo Std: None Frequency

Radle Davice: BTS

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.84 dBm /10 MHz -47.16 dBm /Hz

ST Already in Slv‘-;]h: press Restart 1o initiate a new Sweep of sequence

m QPSK 3/4 MODE (2501.0 MHz) Conducted Output Power

Agllent Spectrum Anadyzer - Channe! Power

2 L D 3 200N AL 10, 2032
Center Freq 2.501000000 GHz Center Freq: 2.509000000 GHz Radio Std: None Frequency
Gato! LD we Trg Free Run AvglHeld: 1010
AIF Gaincd ow #Arten: 28 B Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 25.00 dBm

Center Freq
W N’-Y“-"""‘ﬁmﬂ'f"‘"ﬂwt*m 4 2501000000 GHz

/ 1.

| |
Mw'x'l".‘\&""(l *"’"’W M"“& " Pl

enter 2.501 GHz Span 20 MHzJ
‘tRes BW 100 kHz

#VBW 100 kHz #Sweep 50 msis

Channel Power Power Spectral Density

22.77 dBm /10 MHz -47.23 dBm /Hz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m 16QAM 1/2 MODE (2501.0 MHz) Conducted Output Power

Agilent Spectrum Asahyaer - Chanoe! Power
o L ! £8:34 21 P8 Ay 30, 2013
Center Freq 2.501000000 GHz Center Freq: 2.509000000 GHz Radio Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

AT s e Ay

ol !
%"’ﬂ!‘lrt"jﬂ"‘"]?u‘w ,‘#' * )ﬂ&’"l"“&f it "v‘a‘ |

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.75 dBm /10 MHz -47.25 dBm /Hz

= 16QAM 3/4 MODE (2501.0 MHz) Conducted Output Power

Agilent Spectrum Aoahyzer - Channe! Power
i - L 2820 20 P Aug 30, 2012
Center Freq 2.501000000 GHz Center Freq: 2.50 9000000 GHz Radio Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

P Ll it L BT

o
r'J'ﬂ*#'é“*J--H‘!-;.‘r".'Jj '

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.69 dBm /10 MHz -47.31 dBm /Hz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m QPSK 1/2 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

1820 53 P A 30, 2013

Center Frea 2.593000000 GHz Ccmorlr;q: 2593000000 GHz Radio Std: None Frequency

we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.98 dBm /10 MHz -47.02 dBm /Hz

m QPSK 3/4 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Aoahyzer - Channe! Power
Tl ] X 1820 26 PV Aug 30, 2012
Center Freq 2.593000000 GHz Center Freq: 2553000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

At s A e g

mwﬁ-%‘*‘““‘*b

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.96 dBm /10 MHz -47.04 dBm /Hz

ST Already in Slv‘-;]h: press Restart 1o initiate a new sweep of sequence

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m 16QAM 1/2 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
..—- 2 - FEA0 00 PM g 30 2010
Center Freq 2.593000000 GHz Center Freq: 2.553000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

il APTRRY "*,L"“"V"V Ao il

|

Jikl 0 '-i M‘
N it LT Y

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.92 dBm /10 MHz -47.08 dBm /Hz

= 16QAM 3/4 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyaer - Chanoe! Power
o L ! PE:4050 P Ay 30, 2012
Center Frea 2.593000000 GHz Center Freq: 2.583000000 GHz Radio Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

gy NG R
l'QM“g ST S RO L T V‘QM_M

LLLLA “ M | {
f ‘,‘\uf fH_)L""‘ |l "{‘k e e {l L L \"‘J:'.‘\';.J‘ml-] N

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.79 dBm /10 MHz -47.21 dBm /Hz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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aCT

HCTCO,LTD

m QPSK 1/2 MODE (2685.0 MHz) Conducted Output Power

Agllent Spectrum Anadyzer - Channe! Power
Mech Arten 28 dB
Gate! LO
SIF Gaind ow

Ref 25.00 dBm

Center Freq: 2.685000000 GHz
o Trig: Fres Run
#Arten: 28 B

D 07 2EW AL 10, 2032
Radio Std: None Attenustion
Avg|Held: 10110
Ext Gain; 16.00 68  Radio Devica: BTS Mech Atten

28d8

| e A e, |

i
V,L,w.* M'v"f-“{"f'l'

enter 2.685 GHz
WRes BW 100 kHz

Channel Power

22.79 dBm /10 MHz

Mo iv Already in Smgte press Restart 1o initiate a new sweep or sequence

M'%ﬁ"#&"r’d#pﬁwﬁ*m !
" forMinClip

Span 20 MHz

#VBW 100 kHz #Sweep S0ms

‘Mech Atten Step.
1048

Power Spectral Density

-47.21 dBm /Hz

m QPSK 3/4 MODE (2685.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
~Cener Freq 2.685000000 GHz

MU Galncl uw

_Ref 25.00 dBm

Center Freq: 2.5685000000 GMz
Trig: Fres Run
Shten: 28 48

.-

1811 50 P A 30, 2012
Radlo Std: None
Ayg|Held: %0110

Ext Gain: <1600 48 Radlo Davice: BTS

TR T gy

,gw‘-l#

PR | Ty
R0

WwRes BW 100 kHz

Channel Power

22.71 dBm /10 MHz

#VBW 100 kHz

Power Spectral Density

-47.29 dBm /Hz

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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CT
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m 16QAM 1/2 MODE (2685.0 MHz) Conducted Output Power

Agilent Spectrum Aoahyzer - Channe! Power
j- - X PE:16:43PM Aug 30 2010
Center Freq 2.685000000 GHz Center Freq: 2.685000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

AT T gy

vlg
b A.‘n‘p.
Pty L Sk

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.74 dBm /10 MHz -47.26 dBm /Hz

» 16QAM 3/4 MODE (2685.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
i 3 X 18204358 Aug 30, 2012
Center Freqg 2.685000000 GHz Center Freq: 2.655000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

,-fw.w-nwgma,u»a,'md-,,-quy..,..._.%

y

.4
w;hlﬂ\ *flnl\‘." "Lf'-é wl'

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.70 dBm /10 MHz -47.30 dBm /Hz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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CT
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TX2: 5 MHz

m QPSK 1/2 MODE (2498.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

~Cener Freq 2.498500000 GHz Canter Freq: 2.438500000 GHz

1840 55 P Aug 30, 2012

Radlo Std: None Frequency

we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

ﬁ#MM%wmhm-'mwm,m_

’)‘M‘L '?""?‘fwﬁﬂ"’“

WwRes BW 100 kHz #VBW 100 kHz

\
i

Channel Power Power Spectral Density

22.88 dBm /5 MHz -44.11 dBm /Hz

ST Already in Slv‘-;]h: press Restart 1o initiate a new Sweep of sequence

m QPSK 3/4 MODE (2498.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

~Cener Freq 2.498500000 GHz Canter Freq: 2.438500000 GHz

85025 PM Aug 30, 2012

Radlo Std: None Frequency

e Trig:Fres Run Ayg|Held> 10110
W Gaincl uw Shten: 28 48 Ext Gain: 1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

Ara N e 0 R PR
{gc :ﬁw-w-r. NV g iy 0 : xvq‘-&\q\_

b ('.mullqu{-#;h#"’l[‘

WwRes BW 100 kHz #VBW 100 kHz

\

Channel Power Power Spectral Density

22.89 dBm /5 MHz -44.10 dBm /Hz

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2498.5 MHz) Conducted Output Power

Agilent Spectrum Aoahyzer - Channe! Power
o L ! 184025 P8 A 30, 2012
Center Freq 2.498500000 GHz Center Freq: 2.490500000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110

AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

"l‘@",‘f'l’pr M"W-!M"'il‘ﬁ W“\ﬂ'«&.

o

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.88 dBm -44.11 dBm /Hz

m 16QAM 3/4 MODE (2498.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
i - X PE 40 0% P Acg 30, 2012
Center Freq 2.498500000 GHz Center Freq: 2.490500000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110

AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

;mwmwfﬂmw«warmmmﬂq

e e h‘“m hu J}J,w, H\

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.82 dBm /5 MHz -44.17 dBm /Hz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m QPSK 1/2 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
Q) - « 18:43:30PM Acg 30, 2012
Center Freq 2.593000000 GHz Center Freq: 2.553000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

"ﬂ?ﬂﬁﬁm%t‘imvﬁm"’wmma‘

g 'i"er

enter 2.593 GHz
#Res BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.96 dBm /5 MHz -44.03 dBm /Hz

m QPSK 3/4 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
o L ! 84350 P Aug 30, 2012
Center Freq 2.593000000 GHz Center Freq: 2553000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

enter 2.593 GHz
‘#Res BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.95 dBm /5 MHz -44.04 dBm /Hz

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyaer - Chanoe! Power
o L ! 845 43P Ay 30, 2012
Center Frea 2.593000000 GHz Center Freq: 2.593000000 GHz Radio Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

P igl "M‘Mﬂw«wéwﬁwww‘;‘q‘

i U

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.94 dBm /5 MHz -44.05 dBm /Hz

= 16QAM 3/4 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
oL ! 84617 PM A 30, 2012
Center Freq 2.593000000 GHz Center Freq: 2553000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

FOvgientiriprfbanSump sl s g,

|
O ' M“J“:'**Mmmfw

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.86 dBm /5 MHz -44.13 dBm /Hz

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m QPSK 1/2 MODE (2687.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
o L ! 85247 P8 A 30, 20112
Center Freq 2.687500000 GHz Center Freq: 2.657500000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

'@tmmmm‘m-wmpf@w-ﬁmmm_

'.mw&:"#ﬂ”t

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.79 dBm -44.20 dBm /Hz

m QPSK 3/4 MODE (2687.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
o L ! PB50:12 P Ay 30, 2013
Center Freq 2.687500000 GHz Center Freq: 2.657500000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

At e Mt
;g' s i i i 3—*\4\1

npr i,
, y,vmgk-wafq’f.‘ (m?,‘ﬂ‘f” 'J Mﬁrﬂ‘*?:vﬂ'rg‘emw,c

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.84 dBm /5 MHz -44.15 dBm /Hz

ST Already in Slv‘-;]h: press Restart 1o initiate a new sweep of sequence

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue: EUT Type:
August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2687.5 MHz) Conducted Output Power

Agllent Spectrum Anadyzer - Channe! Power
L DR 5% 5400 A1 10, 2032
Center Freq 2.687500000 GHz Center Freq: 2.607500000 GHz Radio Std: None Frequency
Gato! LO wee Trig Free Run Avg|Heid: 10110
SIF Gaind ow #Arten: 28 B Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 25.00 dBm

| | Center Freq
- AR b nbopuind e, | 2587500000 GHz

“

L L TRV

f
mwy\mi-*’f’ﬁ‘*""‘

enter 2.688 GHz ) T span 10 MHz}
WRes BW 100 kHz #VBW 100 kHz #Sweep S0ms

Channel Power Power Spectral Density

22.83 dBm /5 MHz -44.16 dBm /Hz

1263 iv Alrendy in Smgte press Restart 1o intiate 8 new sweep of sequence

= 16QAM 3/4 MODE (2687.5 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
i - X P854 23 PM Ay 30, 2012
Center Freq 2.687500000 GHz Center Freq: 2.657500000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

JIurqlentivip it ekt gon el

\,
,g&r;n'ﬂfls'mtv‘ﬁu h"‘*‘*“*-‘»iv.‘n.t‘:\ym' vt

r:"ﬁ'ﬁ“‘

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.76 dBm /5 MHz -44.23 dBm /Hz

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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TX2: 10 MHz
m QPSK 1/2 MODE (2501.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
Q) - « 83545 PM Ay 30, 2012
Center Freq 2.501000000 GHz Center Freq: 2.509000000 GHz Radio Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

AT A i,

]

|
g\wsw‘w’r‘m"w

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.90 dBm /10 MHz -47.10 dBm /Hz

ST Already in Slv‘-;]h: press Restart 1o initiate a new Sweep of sequence

m QPSK 3/4 MODE (2501.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
i - X 1837 01 PM Ay 30, 2012
Center Freq 2.501000000 GHz Center Freq: 2.50 9000000 GHz Radio Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

Ao A Mmp"ﬂ!ﬁlmwwmrmwﬁ,'
]
\

)
1

AP wida Jﬁ

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.93 dBm /10 MHz -47.07 dBm /Hz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m 16QAM 1/2 MODE (2501.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
i - X 1855 0% P Ay 30, 2012
Center Frea 2.501000000 GHz Center Freq: 2505000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

ki ,-_.m.,,,wil-yw'tm. T TN S '“""*1‘%

.wmwvww\'»"*'}*

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.89 dBm /10 MHz -47.11 dBm /Hz

= 16QAM 3/4 MODE (2501.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
Q) - « P20 SEPM Aug 30, 2012
Center Freq 2.501000000 GHz Center Freq: 2.50 9000000 GHz Radio Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

AT b i

ol W,
i |lf"~5-'-’wu' M"'R &“""*:Wr‘““wr .

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.82 dBm /10 MHz -47.18 dBm /Hz

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m QPSK 1/2 MODE (2593.0 MHz) Conducted Output Power

Agllent Spectrum Anadyzer - Channe! Power
L D8 01 215 AL 10, 2032
Center Freq 2.593000000 GHz Center Freq 2553000000 GHz Radio Std: None Frequency
Gato! LD we Trg Free Run AvglHeld: 1010
SIF Gaind ow #Arten: 28 B Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 25.00 dBm

Center Freq
| .Wv, e O AR, | 2593000000 GHz

[l
Wghyrhiuyop ’W'f’u Mw‘-ﬂ;‘&\wgw,wg
f |

enter 2.593 GHz ) T span 20 MHz}

WRes BW 100 kHz #VBW 100 kHz #Sweep 50 msis

Channel Power Power Spectral Density

23.00 dBm /10 MHz -47.00 dBm /Hz

m QPSK 3/4 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Aoahyzer - Channe! Power
j- - X BB 20 00PM Aug 30 2010
Center Freq 2.593000000 GHz Center Freq: 2553000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

PR Mm'lsw'ﬂfﬂlbmd‘(w»wm e i 4

w.ww.*!«»ﬂ‘*

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.93 dBm /10 MHz -47.07 dBm /Hz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m 16QAM 1/2 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
o L ! 182042 P A 30, 2012
Center Freqg 2.593000000 GHz Center Fragq: 2.553000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
AU Gaincl uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

.nfp-uW'N"’:"."'}MWH'*‘W\"ﬂ-*waﬂq-,wn

| b
“ltl\li‘.’v[‘:?' ;'Lﬁ"#(nl‘\v.“*} ! -*MW'N-“T‘*\'HE?‘

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.95 dBm /10 MHz -47.05 dBm /Hz

= 16QAM 3/4 MODE (2593.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes
..—- 2 - FE4130PM g 30 2010
Center Freq 2.593000000 GHz Center Freq: 2553000000 GHz Radlo Std: None Frequency
we= Tog Fres Run Ayg|Held: %0110
W Gain:l uw Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

ﬁfthh*""f““*""‘* PR A i .‘,“m‘. -
]

b.l-«hm“‘IL‘“#““'L“‘"‘"‘M M‘"\’ ke

W

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.85 dBm /10 MHz -47.15 dBm /Hz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m QPSK 1/2 MODE (2685.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

[T IR

~Mech Atten 28 dB Center Freq: 2.655000000 GHz Radlo Std: None

»- Tog Fres Run Ayg|Held: %0110

A3 Gain:l .,.,. Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

I TP AN e,

|'
h,\&ﬂ‘;‘ldﬂ'ﬁ‘ :AH,M

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.83 dBm /10 MHz -47.17 dBm /Hz

m QPSK 3/4 MODE (2685.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

1800 20 P Ay 30, 2012

bener Freqg 2.685000000 GHz Center Freq: 2655000000 GHz Radlo Std: None

»- Tog Fres Run Ayg|Held: %0110

A3 Gain:l .,.,. Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

,m-c.-onw,m%w:»’qmm Tie~opiry. "
]

mm.hm’*ﬁ“""w

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.84 dBm /10 MHz -47.16 dBm /Hz

Freguency

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2685.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

18:14:28 P Aug 30 2012

~Cener Freq 2.685000000 GHz Center Freq: 2.685000000 GHz Radlo Std: None

»- Tog Fres Run Ayg|Held: %0110

A3 Gain:l .,.,. Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

I8 et b e ol S L TN

\

|

%N'.‘.’,’f.wm _nf‘w',nf.b

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.79 dBm /10 MHz -47.21 dBm /Hz

Freguency

m 16QAM 3/4 MODE (2685.0 MHz) Conducted Output Power

Agilent Spectrum Asahyzer - Chanoe! Powes

183150 P Acg 30, 2012

bener Freqg 2.685000000 GHz Center Freq: 2655000000 GHz Radlo Std: None

»- Tog Fres Run Ayg|Held: %0110

A3 Gain:l .,.,. Shten: 28 48 Ext Gain: <1600 48 Radlo Davice: BTS

_Ref 25.00 dBm

A TR b b

,«.-,fu.e.wa‘&;*'sq‘r}"*‘? M*',*"H'i,‘m\w.m%

WwRes BW 100 kHz #VBW 100 kHz

Channel Power Power Spectral Density

22.80 dBm /10 MHz -47.20 dBm /Hz

Freguency

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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5 MHz

m QPSK 1/2 MODE (2498.5 MHz) Channel Edge

Agilent Spectrum Aoahyer - ACH

bener Freq 2.498500000 GHz

Gate: LO —

IFGaindl ow

100096 P8 Ay 30, 2012

Radio Std: None Frequency

Center Freq: 2.430500000 GMz
Trig: Fres Run Ayg|Held: %0110

Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Ref 30.00 dBm

! *l'i"‘(ll:[l' ."ifg‘"-‘u“'*ﬂ'.

’ |
LT O

#Res BW 220 kHz

Total Carner Power

Carrler Power Filter

Ve,

ACP-IBW

Lower

=

m QPSK 3/4 MODE (2498.5 MHz) Channel Edge

Agilent Spectrum Aoahyer - ACH

bener Freq 2.498500000 GHz

Gate: LO —

IFGaindl ow

1000831 P8 A 30, 2013

Radio Std: None Frequency

Center Freq: 2.430500000 GMz
Trig: Fres Run Ayg|Held: %0110

Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Ref 30.00 dBm

|

Mvﬁ»ﬁfﬁ.’ fﬁ:ﬁ’ﬁ"“‘"

J
bl {"l !

Total Carner Power

Filter
OFI

Carrier Power

.u;qm-.wmwll

VBW 22 kHz
ACP-IBW

Lower

=

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2498.5 MHz) Channel Edge

Agilent Spectrum Aoahyer - ACH
oL ¢ 100430 P8 Ay 30, 2012
Center Freq 2.498500000 GHz Center Freq: 2.498500000 GHz Radlo Std: None Frequency
Gase: LO ww= Tog Fres Run Ayg|Held: %0110
1FGaind ow Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Ref 30.00 dBm

F

"‘v"‘."w}**"&"db"{!

?“ﬁii'm'
M U 3
| | W l "l‘%“‘\lv\v“\‘\"a)«»\*\

#Res BW 220 kHz VBW 22 kHz

Total Carner Power 22506 at o ACP-IBW
Lower
Carrler Power Filter Mset Freq neg SW S f

22 606 dBm {5000 MHz OFI

» 16QAM 3/4 MODE (2498.5 MHz) Channel Edge

Agilent Spectrum Aoahyer - ACH
oL x 10.04:42 P8 A 30, 2012
Center Freq 2.498500000 GHz Center Freq: 2.498500000 GHz Radlo Std: None Frequency
Gase: LO ww= Tog Fres Run Ayg|Held: %0110
1FGaind ow Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Ref 30.00 dBm

.
M;Mﬂ“‘w M%
RterllRirdy ,

Res BW 220 kHz VBW 22 kHz

Total Carner Power 22557 dt o ACP-IBW

Lower

Carrler Power Filter Mset Freq nteg SW E
> OF!

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m QPSK 1/2 MODE (2687.5 MHz) Channel Edge

Agilent Spectrum Aoahyer - ACH
‘." E X 55044 P Ay 30, 2012
Center Freq 2.687500000 GHz Center Freq: 2687500000 GHz Radio Std: None Frequency
ww= Tog Fres Run Ayg|Held: %0110
1FGaind ow Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Ref 30.00 dBm

- ?jr,M-n

Lot R s ] AL TTTR o

R

#Res BW 220 kHz VBW 22 kHz

Total Carner Power 227124 o ACP-IBW
Lower
Carrler Power Filter Mset Freq neg SW S f

22 112 dBm £ OFI

m QPSK 3/4 MODE (2687.5 MHz) Channel Edge

Agilent Spectrum Aoahyer - ACH
J- L X NS0 0N PM g 30 2010
Center Freq 2.687500000 GHz Center Freq: 2687500000 GHz Radio Std: None Frequency
ww= Tog Fres Run Ayg|Held: %0110
1FGaind ow Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Ref 30.00 dBm

.h"’“""'".f*"““:*}""*‘l
|
- liad
i‘!‘di.fwl.-i i) it
g

22 kHz

Total Carner Power 22 E o ACP-IBW

Lower
Carrler Power Filter Mset Freq neg SW S ;
OF!

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2687.5 MHz) Channel Edge

Agllent Spectrum Anadyaer - ACH
’r L DG 57.a oM A 10, 2032

Center Freq 2.687500000 GHz Center Freq- 2.607500000 GHz Radio Std: None Frequency
Gate! LD wee Trg Free Run Avg|Held: 10110

¥ Gain:low #Arten: 26 dB Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 30.00 dBm

iE

R N‘-t.ﬁ«?m,

wRes BW 220 kHz

Total Camer Power 2576 B Hz ACE.|IBW
Lower Uppor
Carrler Power : I e

22516 aBm 1 5000 MHz

» 16QAM 3/4 MODE (2687.5 MHz) Channel Edge

Agilent Spectrum Aoahyer - ACH
oL ¢ 1956 S3PM Ay 30, 2012
Center Freq 2.687500000 GHz Center Freq: 2687500000 GHz Radio Std: None Frequency
ww= Tog Fres Run Ayg|Held: %0110
1FGaind ow Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Ref 30.00 dBm

#Res BW 220 kHz VBW 22 kHz

Total Carner Power 22506 dt o ACP-IBW

Lower

Carrler Power Filter Mset Freq nteg SW E

22 606 dBm /1 5000 MHz OF!

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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10 MHz
m QPSK 1/2 MODE (2501.0 MHz) Channel Edge

Agilent Spectrum Asahyoer - ACH

L ¢ 1008 22 P8 Aug 30, 2012

Center Freq 2.501000000 GHz Center Freq: 2.50%000000 GHz Radio Std: None Frequency
- ww= Tog Fres Run Ayg|Held: %0110

1FGaind ow Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Ref 30.00 dBm
LK - [

AR N i‘ﬁ--u_

'

|

h
Hw*%m*whi
=i

L

e

enter 2.501 GHz
Res BW 270 kHz VBW 27 kHz

Total Carner Power 225624t ACP-IBW

Lower Upper
Carrier Power Filter Mset Freq neg SW E B £ By
72 B2 dBm (10 00 Mz OFI

m QPSK 3/4 MODE (2501.0 MHz) Channel Edge

Agilent Spectrum Asahyoer - ACH

L x 1008 S5 PM Aug 30, 2012

Center Freq 2.501000000 GHz Center Freq: 2.504000000 GHz Radlo Std: None Frequency
- ww= Tog Fres Run Ayg|Held: %0110

1FGaind ow Shtern: 26 48 Ext Gain: -16.00 48  Radle Device: BTS

Ref 30.00 dBm

Ll kbt L e g TN

[
|
|

Res BW 270 kHz VBW 27 kHz

Total Carner Power 22345 dt ACP-IBW

Lower

Carrler Power Filter MMset Freq nteg SW E
72 848 dBm/ 10 00MHz  OF

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2501.0 MHz) Channel Edge

Agilent Spectrum Asahyoer - ACH
L ¢ 1007 4058 Aug 30, 2012
Center Freq 2.501000000 GHz Center Freq: 2.50%000000 GHz Radio Std: None Frequency
ww= Tog Fres Run Ayg|Held: %0110
1FGaind ow Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Ref 30.00 dBm

St b L7

Res BW 270 kHz

Total Carner Power 22376 4t ACP-IBW
Lower
Carrler Power Filter Mset Freq neg SW S ;

BIG dBm /10 00 MHz OF!

» 16QAM 3/4 MODE (2501.0 MHz) Channel Edge

Agllent Spectrum Anadyaer - ACH
T 200 (SIW ALxs 10, 2032

Center Freq 2.501000000 GHz Center Freq- 2.509000000 GHz Radio Std: None Frequency
Gate! LO we Trg Free Run Avg|Held: 10110

¥ Gain:low #Arten: 26 dB Ext Gain: 16.00 d8  Radio Devica: BTS

Ref 30.00 dBm

it

"»-,7.«'M'~Awq'mwri.mqwx;‘

/

in 4
M v '«m‘«,ﬂfhw A
| . | g jy B T

Res BW 270 kHz VBW 27 kHz

Total Camer Power 2 i 1 ACP-IBW

Lower Uppor

Carrler Power

1545 gBm / 10.00 MHz

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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m QPSK 1/2 MODE (2685.0 MHz) Channel Edge

Agilent Spectrum Asahyoer - ACH

1000 53 P8 Ay 30 2012

bener Freq 2.685000000 GHz Center Freq: 2685000000 GHz Radio Std: None Frequency
ww= Tog Fres Run Ayg|Held: %0110
IFGaind ow Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Refs000dem
= H1

| | 1;
g
,-J}VJK#M:JNV,*. A

|

Res BW 270 kHz VBW 27 kHz

Total Carner Power 223114t ACP-IBW

Carrler Power Filter
2 Bm/l 1000MHz  OF

E AP RN v,

e

*T" fﬁmﬁl}’ i "“’«w A

|

Lower Upper

=

m QPSK 3/4 MODE (2685.0 MHz) Channel Edge

Agilent Spectrum Asahyoer - ACH

10:30.97 P Acg 30 010

bener Freq 2.685000000 GHz Center Freq: 2685000000 GHz Radio Std: None Frequency
ww= Tog Fres Run Ayg|Held: %0110
IFGaind ow Shten: 26 48 Ext Gain: 1600 48 Radlo Davice: BTS

Ref 30.00 dBm

[

! |
]
-
|

|

Res BW 270 kHz

Total Carner Power 22324 4l ACP-IBW

Carrler Power Filter
02 f OF1

| fta s A W‘%‘W—Mfar\
| 1

4 ‘IMI 1 { %
B TP

Lower Upper

=

FCC CERTIFICATION REPORT
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Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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HCTCO,LTD

m 16QAM 1/2 MODE (2685.0 MHz) Channel Edge

Agilent Spectrum Asahyoer - ACH

bener Freq 2.685000000 GHz

100031 P Acg 30 2010

Radio Std: None Frequency

Center Freq: 2685000000 GMz
ww= Tog Fres Run Ayg|Held: %0110
Shten: 26 48 Ext Gain: <16.00 48

IFGaind ow Radle Davice: BTS

Ref 30.00 dBm

Total Carner Power

Carrier Power

ACP-IBW
Lower Upper
Filter Mot 1 nteq BW IS £ £ ey
OF1

» 16QAM 3/4 MODE (2685.0 MHz) Channel Edge

Agilent Spectrum Asahyoer - ACH

10.00:34 P Auyg 30 2012

Radio Std: None Frequency

Center Freq: 2.5685000000 GMz
ww= Tog Fres Run Ayg|Held: %0110
Shten: 26 48 Ext Gain: <16.00 48

IFGaind ow Radle Davice: BTS

Res BW 270 kHz

Total Carner Power

Carrier Power

438 dBm |

10 00 MHz

ot

| .I’Q‘QT‘M""WNN.‘“WQ‘

\
|

,“,.g‘,‘,‘,m,.«,u.,uwm I

ACP-IBW

Lower

Upper

Filter Mset Freq neg SW E
OF

FCC CERTIFICATION REPORT www.hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

FCC ID:
RB2-U770

EUT Type:
CDMA/LTE/WiMax USB Dongle
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HCTCO,LTD
5 MHz
m QPSK 1/2 MODE (2498.5 MHz) Conducted Spurious Emissions1
Agilent Spectrum Aalyaer - Swept SA
Start Freq 30.000000 MHz Aug Type: Log-Pwr Faaguency
PNO: Fast ~w= 100 Fres Run Ayg|Held: 50050
IF Gaisd ow Shtten: 22 4B Ext Galn: -16.00 48
Ref 23.00 dBm
¢
(PRI TR N T) VPSRV U T DV R e p e T LN
Start 30.0 MHz ) ' ) ' ' Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 9.73 ms (1001 pts)
Agilent Spectrum Asahyoer
Start Freq 1.000000000 GHz Aug Type: Log-Far
VN0 Fast ~w= 100 Fres Run Ayg|Held: %0110
IF Gaisd ow Shtten: 22 4B Ext Galn: -16.00 48
Ref 23.00 dBm
o AA',
) Sl YT T i
WA A,J r,'-.'(“"“v"»..-"w\_“\‘vi ol ,h\,r&\.}.nu.'a"'y LAY
Start 1.00 GHz ) ' i ' ' Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)
FCC CERTIFICATION REPORT www. hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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HCTCOLLTD

m QPSK 3/4 MODE (2498.5 MHz) Conducted Spurious Emissions1

Agilent Spectrum Asahyoer

, - X

Start Freq 30.000000 MHz Aug Type: Log-Far
PO Fast ~+= 100 Fres Run Ayg|Held: 5050
IF G il o Shtten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

]

BV by N S el iy g M oM A S it b i ,....,.;Lwﬁu-mmw;lwu,%mw‘w

Start 30.0 MHz ) ' ) ' ' Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 9.73 ms (1001 pts)

Frequency

Agilent Spectrum Asahyoer

Start Freq 1.000000000 GHz Aug Type: Log-Fwr
VN0 Fast ~w= 100 Fres Run Ayg|Held: %0110
IF Gaincl ow Shten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

TN AP b pied ]
Uy ‘;’J“) e \"‘L‘.-atinp"‘/"'--'\‘i\‘ by

Start 1.00 GHz ) ' ) ' ' Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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HCTCOLLTD

m 16QAM 1/2 MODE (2498.5 MHz) Conducted Spurious Emissions1
l_aﬂmlso«tmn‘l\dﬂ!! Swept SA

T ) " )
Start Freq 30.000000 MHz Avg Type: LogPwr ; Frequency
> PHO: Fase ~w= 100G Free Run Avg|Held: S0X0
& Gain:l ow #arten: 22 B Ext Gain: 16.00 8

Ref 23.00 dBm

Start 30.0 MHz ‘ ' ) ) ) ~ Stop 1.0000 GHz
#Res BW 1,0 MHz #VEW 1.0 MHz Sweep 9.73 ms (1001 pts)

Agilent Spectrum Asahyoer

Start Freq 1.000000000 GHz Aug Type: Log-Fwr
VN0 Fast ~w= 100 Fres Run Ayg|Held: %0110
IF Gaincl ow Shten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

M o
Al T TR L T R

s .

f A Ao i
2 Ml et %‘w',_}\ M e

Start 1.00 GHz ) ' ) ' ' Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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HCTCOLLTD

m 16QAM 3/4 MODE (2498.5 MHz) Conducted Spurious Emissions1

Agilent Spectrum Asahyoer

Start Freq 30.000000 MHz
PO Fast ~+= 100 Fres Run
IF Gaind o Shtten: 22 48

Ref 23.00 dBm

Start 30.0 MHz

#Res BW 1,0 MHz #FVBW 1.0 MHz

Avg Type: LogPwr
Ayg|Held: 50050
Ext Gain: -16.00 48

Stop 1.0000 GHz
Sweep 9.73 ms (1001 pts)

Frequency

Agilent Spectrum Asahyoer

Start Freq 1.000000000 GHz
VN0 Fast ~w= 100 Fres Run
IF Gaincl ow Shten: 22 48

Ref 23.00 dBm

oA JA A

panr PR g s PP i

Start 1.00 GHz

#Res BW 1.0 MHz #FVBW 1.0 MHz

o gt ./ e " e

Avg Type: Log-Pwr
Ayg|Held: %0110
Ext Gain: -16.00 48

A r
~r'r( w’,\,c,&f'

Stop 26.50 GHz
Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue:
August 29, 2012

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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HCTCOLLTD

m QPSK 1/2 MODE (2593.0 MHz) Conducted Spurious Emissions1

Agilent Spectrum Asahyoer

Start Freq 30.000000 MHz
0'(0‘_'Qt ilw
IFGaincl ow

Trig: Fres Run
Shten: 22 48

.

Ref 23.00 dBm

Avg Type: Log-Pwr Frequency
Ayg|Held: 5050
Ext Gain: -16.00 48

.1

| FRETSNUIP RS TL STV ppiery Deps wee BN e e e SRR SRR LT

Start 30.0 MHz

#Res BW 1,0 MHz #FVBW 1.0 MHz

Stop 1.0000 GHz
Sweep 9.73 ms (1001 pts)

Agilent Spectrum Asahyoer

Start Freq 1.000000000 GHz
O'L_'Qt ilw
IF Gaiscl ow

Trig: Fres Run
Shten: 22 48

.

Ref 23.00 dBm

N ;‘_-,-_4 M o u'_‘y‘
e Ny e N ol ¥ V)L gy A iy
et K

Start 1.00 GHz

#Res BW 1.0 MHz #FVBW 1.0 MHz

I

Avg Type: Log-Pwr
Ayg|Held: %0110
Ext Gain: -16.00 48

\ A
g

Stop 26.50 GHz
Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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HCTCOLLTD

m QPSK 3/4 MODE (2593.0 MHz) Conducted Spurious Emissions1

Agllent Spectrum Anadyaer - Swept SA

Start Freq 30.000000 MHz

PHO: Fase ~w= 100G Free Run
& Gain:l ow #irten: 22 4B

Ref 23.00 dBm

Start 30.0 MHz

#Res BW 1.0 MHz #VBW 1.0 MHz

Avg Type: LogPwr
Avg|Held: S0x0
Ext Gain: 16.00 8

~ Stop 1.0000 GHz
Sweep 9.73 ms (1001 pts)

Frequency

Agilent Spectrum Asahyoer

Start Freq 1.000000000 GHz
VN0 Fast ~w= 100 Fres Run
IF Gaincl ow Shten: 22 48

Ref 23.00 dBm

R T L i

A

Start 1.00 GHz

#Res BW 1.0 MHz #FVBW 1.0 MHz

ey

Avg Type: Log-Pwr
Ayg|Held: %0110
Ext Gain: -16.00 48

WAV

A
o 1 ,.p\"J'\h..‘n 5 i

Stop 26.50 GHz

Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:

CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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m 16QAM 1/2 MODE (2593.0 MHz) Conducted Spurious Emissions1
Agilent Spoctrum Amabyzer - Swept SA

T E ” 3 , 3 32
Start Freq 30.000000 MHz Aug Type: Log-Fwr ‘ Frequency
PO Fast ~+= 100 Fres Run Ayg|Held: 50050
1F Gaiscl ow Shtten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

Start 30.0 MHz ) ' ) ' ' Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 9.73 ms (1001 pts)

Agllent Spectrum Anadyaer - Swept SA

gta Freq 1.000000000 GHz Avg Type: Log-Pwr
PHO: Fase ~w= 10g: Free Run Avg|Heid: 10110

& Gain:l ow #arten: 22 B Ext Gain: 16.00 8

Ref 23.00 dBm

A '."‘r~""‘\"‘1/‘l: ,,'/\
haad dﬂ e e
R T X

¥ ,u‘-""“""'\"'".;.\\,‘-r* e

Start 1,00 GHz ‘ ' ) ) ) ~ Stop 26.50 GHz
#Res BW 1,0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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HCTCOLLTD

m 16QAM 3/4 MODE (2593.0 MHz) Conducted Spurious Emissions1

Agilent Spectrum Aalyaer - Swept SA

, - X

Start Freq 30.000000 MHz Aug Type: Log-Far
PO Fast ~+= 100 Fres Run Ayg|Held: 5050
IF G il o Shtten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

Start 30.0 MHz

Stop 1.0000 GHz

#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 9.73 ms (1001 pts)

Frequency

Agilent Spectrum Asahyoer

Start Freq 1.000000000 GHz Aug Type: Log-Fwr
VN0 Fast ~w= 100 Fres Run Ayg|Held: %0110
IF Gaincl ow Shten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

Mgy
s ) T e, Y ") Pore
[ e bl haa U R PN e Ul

Start 1.00 GHz

Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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HCTCOLLTD

m QPSK 1/2 MODE (2687.5 MHz) Conducted Spurious Emissions1

Agilent Spectrum Aalyaer - Swept SA
Start Freq 30.000000 MHz Aug Type: Log-Par

PO Fast ~+= 100 Fres Run Ayg|Held: 50050
IF Gaincl o Shten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

.1

r.w-wm-mh“’#-*W-Aw«-.ummw»M-—'wm-.l.ﬁww«wwc‘-—vwm«mw‘. A

Start 30.0 MHz ) ' ) ' ' Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 9.73 ms (1001 pts)

Frequency

Avg Type: Log-Pwr
VN0 Fast ~w= 100 Fres Run Ayg|Held: %0110
IF G il o Shtten: 22 48 Ext Gain: -16.00 48

b ¥ "',.ﬂ PWCELT VN g
| A AN, e e A o> %
‘} et \‘3\’.\’,4,-\' o f P

Start 1.00 GHz ) ' ) ' ' Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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HCTCOLLTD

m QPSK 3/4 MODE (2687.5 MHz) Conducted Spurious Emissions1
l_aﬂmlso«tmn‘l\dﬂ!! Swept SA

’ B . 2= A 21
Start Freq 30.000000 MHz Avg Type: LogPwr ; Frequency
> PHO: Fase ~w= 100G Free Run Avg|Held: S0X0
& Gain:l ow #arten: 22 B Ext Gain: 16.00 8

Ref 23.00 dBm

Start 30.0 MHz ‘ ' ) ) ) ~ Stop 1.0000 GHz
#Res BW 1,0 MHz #VEW 1.0 MHz Sweep 9.73 ms (1001 pts)

Avg Type: Log-Pwr
VN0 Fast ~w= 100 Fres Run Ayg|Held: %0110
IF G il o Shtten: 22 48 Ext Gain: -16.00 48

A A P
L] Lot Y A
/v IR URN PN TR g L o v
PR e (P8 ~_,‘_,.{,¢‘f-a

b

Start 1.00 GHz ) ' ) ' ' Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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HCTCOLLTD

m 16QAM 1/2 MODE (2687.5 MHz) Conducted Spurious Emissions1

Agilent Spectrum Asahyoer
Start Freq 30.000000 MHz Aug Type: Log-Par

PO Fast ~+= 100 Fres Run Ayg|Held: 50050
IF Gaincl o Shten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

1

4

Lot et Ao e A TP s ol bbbt o g sl e i st |

Start 30.0 MHz ) ' ) ' ' Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 9.73 ms (1001 pts)

Frequency

Avg Type: Log-Pwr
VN0 Fast ~w= 100 Fres Run Ayg|Held: %0110
IF G il o Shtten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

>
2 PRt gl P O LS
i) p- Weagtis L4
“l.,." 'y L i R i paidr

Start 1.00 GHz ) ' ) ' ' Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770

Page 88 of 101



http://www.hct.co.kr/

PaCT

HCTCOLLTD

m 16QAM 3/4 MODE (2687.5 MHz) Conducted Spurious Emissions1

Agilent Spectrum Aalyaer - Swept SA

Start Freq 30.000000 MHz
PRO: Fast ~»~
IFGaincl ow

Trig: Fres Run
Shten: 22 48

Ref 23.00 dBm

Avg Type: LogPwr
Ayg|Held: 50050
Ext Gain: -16.00 48

’1

1980 bt € o A g A A A RO Ty R PR S e e L O

Start 30.0 MHz

#Res BW 1,0 MHz #FVBW 1.0 MHz

Stop 1.0000 GHz
Sweep 9.73 ms (1001 pts)

Frequency

Trig: Fres Run
Shten: 22 48

PNO: Fast =&~
IF Gaiscl ow

Start 1.00 GHz
#Res BW 1.0 MHz

#VBW 1.0 MHz

Avg Type: Log-Pwr
Ayg|Held: %0110
Ext Gain: -16.00 48

Stop 26.50 GHz
Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Date of Issue:
August 29, 2012

Test Report No.
HCTR1208FR50

EUT Type:
CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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HCTCOLLTD

10 MHz

m QPSK 1/2 MODE (2501.0 MHz) Conducted Spurious Emissions1

Agilent Spectrum Asahyoer

: - X

Start Freq 30.000000 MHz Aug Type: Log-Far
PO Fast ~+= 100 Fres Run Ayg|Held: 50050
IF Gaincl ow Shtten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

Start 30.0 MHz ) ' ) ' ' Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 9.73 ms (1001 pts)

Frequency

Agilent Spectrum Asahyoer
o ; ” 11 NS0 AN AL 13, 012
Start Freq 1.000000000 GHz Aug Type: Log-Fwr PV

VN0 Fast ~w= 100 Fres Run Ayg|Held: %0110 e

IF G il o Shten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

AL R "R Al

)
4 W
¥

Start 1.00 GHz ) ' ) ' ' Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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HCTCOLLTD

m QPSK 3/4 MODE (2501.0 MHz) Conducted Spurious Emissions1

Agilent Spectrum Aalyaer - Swept SA

U L ! 110G 3 2. M2
Start Freq 30.000000 MHz Aug Type: Log-Pwr < Fraquency
PO Fast ~+= 100 Fres Run Ayg|Held: 50050
1F Gaiscl ow Shtten: 22 48 Ext Galn: -18.00 48

Ref 23.00 dBm

Start 30.0 MHz ) ) ' Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 9.73 ms (1001 pts)

m QPSK 3/4 MODE (2501.0 MHz) Conducted Spurious Emissions2
'_Mlkn(Wman

Start Freq 1.000000000 GHz Aug Type: Log-Par Frequency
VN0 Fast ~w= 100 Fres Run Ayg|Held: %0110 *
IF Gaincl ow Shten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

-
S A
N e i, RO PR A

[ B P e g L B e i

Start 1.00 GHz ) ) ' Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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HCTCOLLTD

m 16QAM 1/2 MODE (2501.0 MHz) Conducted Spurious Emissions1

Agilent Spectrum Asahyoer

Start Freq 30.000000 MHz
PO Fast ~+= 100 Fres Run
IF Gaind o Shtten: 22 48

Ref 23.00 dBm

Start 30.0 MHz
#Res BW 1.0 MHz #VBW 1.0 MHz

Avg Type: LogPwr
Ayg|Held: 50050
Ext Gain: -16.00 48

Stop 1.0000 GHz
Sweep 9.73 ms (1001 pts)

Frequency

Agllent Spectrum Anadyaer - Swept SA

Start Freq 1.000000000 GHz
PHO: Fase ~w= 10g: Free Run

& Gain:l ow #arten: 22 B

Ref 23.00 dBm

ST
A e
Wy v

Start 1,00 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz

A
4 1{‘_‘0 ed MG

Avg Type: LogPwr
Avg|Held: 10110
Ext Gain: 16.00 8

A ‘4_.\/)‘ -

Stop 26.50 GHz
Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No. Date of Issue: EUT Type:

HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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HCTCOLLTD

m 16QAM 3/4 MODE (2501.0 MHz) Conducted Spurious Emissions1

Agilent Spectrum Aalyaer - Swept SA

Start Freq 30.000000 MHz
PO Fast ~+= 100 Fres Run
IF Gaind o Shtten: 22 48

Ref 23.00 dBm

Avg Type: LogPwr
Ayg|Held: 50050
Ext Gain: -16.00 48

1

@

foi by bl A oy e b A g MBI oA it

Start 30.0 MHz

#Res BW 1,0 MHz #FVBW 1.0 MHz

Stop 1.0000 GHz
Sweep 9.73 ms (1001 pts)

Frequency

Agilent Spectrum Asahyoer

Start Freq 1.000000000 GHz
VN0 Fast ~w= 100 Fres Run

Shtten: 22 48

IF Gaiscl ow

Ref 23.00 dBm

v}ww’".

A AW et A
W

Start 1.00 GHz

#Res BW 1.0 MHz #FVBW 1.0 MHz

Avg Type: Log-Pwr
Ayg|Held: %0110
Ext Gain: -16.00 48

™
""»"V"""

e

Stop 26.50 GHz
Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT

www. hct.co.kr

Test Report No.
HCTR1208FR50

Date of Issue:
August 29, 2012

EUT Type:

CDMA/LTE/WiMax USB Dongle

FCC ID:
RB2-U770
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HCTCOLLTD

m QPSK 1/2 MODE (2593.0 MHz) Conducted Spurious Emissions1

Agllent Spectrum Anadyaer - Swept SA

Start Freq 30.000000 MHz Avg Type: LogPwr ; Frequency
> PHO: Fase ~w= 100G Free Run Avg|Held: S0X0
& Gain:l ow #arten: 22 B Ext Gain: 16.00 8

Ref 23.00 dBm

Start 30.0 MHz ‘ ' ) ) ) ~ Stop 1.0000 GHz
#Res BW 1,0 MHz #VEW 1.0 MHz Sweep 9.73 ms (1001 pts)

m QPSK 1/2 MODE (2593.0 MHz) Conducted Spurious Emissions2
_lqllm(Sp«mnan

Start Freq 1.000000000 GHz Aug Type: Log-Par T Frequency
VN0 Fast ~w= 100 Fres Run Ayg|Held: %0110
IF Gaincl ow Shten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

o
A . R o T S
Pty bt g i

ol B Vot o, P
»{'—-I‘"“ ) -Mu"'J s r‘«,\w‘ Py el Mt A

Start 1.00 GHz ) ' ) ' ' Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 510 ms (1001 pts)

FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR50 August 29, 2012 CDMA/LTE/WiMax USB Dongle RB2-U770
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HCTCOLLTD

m QPSK 3/4 MODE (2593.0 MHz) Conducted Spurious Emissions1

Agilent Spectrum Aalyaer - Swept SA

, - X

Start Freq 30.000000 MHz Aug Type: Log-Far
PO Fast ~+= 100 Fres Run Ayg|Held: 5050
IF G il o Shtten: 22 48 Ext Gain: -16.00 48

Ref 23.00 dBm

Start 30.0 MHz

Stop 1.0000 GHz

#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 9.73 ms (1001 pts)

Frequency
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Stop 1.0000 GHz
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Stop 26.50 GHz
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Start 30.0 MHz ) ' ) ' ' Stop 1.0000 GHz
#Res BW 1.0 MHz #VBW 1.0 MHz Sweep 9.73 ms (1001 pts)
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